CONTENTS-FRAME GROUP

F00-1 FO0-2 FO1
ENGINE MOUNTING PARTS CVTAIR PIPE LOCK KIT
RAHUERAA ENGINE MOUNTING PARTS | CVTAAFICVT AIR PIPE BRIOCKKT

» 7 /&

F02
MUFFLER

FO3 FO4-1

FRONT PLASTICS

4B HE MUFFLER
|

18/ FRAME HEA FRONT PLASTICS

F04-2
FRONT PLASTICS

F04-3 F04-4

MIDDLE PLASTIC

A FRONT PLASTICS |

R MIDDLE PLASTICS

F04-5
MIDDLE PLASTIC

F04-6 Fo4-7
REAR PLASTIC

R MIDDLE PLASTICS

R4 REAR PLASTICS




CONTENTS-FRAME GROUP

F04-8 F05-1 F05-2
BOTTOM PLASTICS FRONT SUSPENSION FRONT SHOCK ABSORBER
J¥EA#H BOTTOM PLASTICS ‘ M B4/ FRONT SUSPENSION W32 %/ FRONT SHOCK ABSORBER
. e

F06-1 F06-2 FO7
REAR SUSPENSION REAR SHOCK ABSORBER FRONT WHEEL
FFRAIREAR SUSPENSION JREREAR SHOCK ABSORBER FRIFRONT WHEEL

Fos F10 F11
BRAKE SYSTEM STEERING SYSTEM REAR WHEEL
HI51 R 4/BRAKE SYSTEM HHZA(EPS) STEERING SYSTEM(EPS) ‘ ‘
Sy “ %g:« r
‘.QE%AZ Q/JL‘:
Fow W A /g g
‘ s,
2 /2‘1\/‘71 2
A = % iy
/ /)II V My ®
u—tfi
@
F12 F13-v1 F13-v2

SEAT

SEAT

WA FUEL TANK |

BRISEAT

BH/SEAT




CONTENTS-FRAME GROUP

F13-v2

SEAT

F15-1-V1

ELECTRIC SYSTEM

F15-1-V2
ELECTRIC SYSTEM

JSH/SEAT

14 R4 ELECTRIC SYSTEM ]

17\‘\?@1\{“ ;/\//'32/3/
|z’ ’?/ i

14 ELECTRIC SYSTEM ]

% Ve T »
)% ‘T
L # - ?/“ Sb . « 7,
I 5 y 5?23% ¢

[lipMg

DASHBOARD

F15-2 F15-3 F16
TOWING WINCH FUEL INJECTION SYSTEM LIGHT
48/ TOWING WINCH FTA/LIGHTS
L
8
e
\\
‘
V2 {
F16-A F17 F18

COOLING SYSTEM

%/ DASHBOARD

#%%/ COOLING SYSTEM ‘

DECAL,NA(NEBULA WHITE)

DECAL,NA(LAVA ORANGE)

DECAL,NA(NEBULA BLACK

MY22 2FORCE 950 H.0. EXIRTERF R 155

[ i

MY22 ZFORCE 950 H.0. EXERFRM 0w
XeaEe

— T ™

MY222ZFORCE 950 HO. EXKTERF R




CONTENTS-FRAME GROUP

F19-1-D
DECAL,INTERNATIONAL(NEBULA WHITE)

F19-1-E

DECAL,INTERNATIONAL(LAVA ORANGE)

F19-1-F

DECAL,INTERNATIONAL(NEBULA BLACK)

04]2?

&>

MY22 ZFORCE 1000 SPORT REFEEF M (x10%

o [l ceson [l Wl Wl s

000 SPORT R

MY22ZFORCE 1000 SPORT R BFR (%)

s [ oves [ e e

MY22 ZFORCE 1000 SPORT REEERFRE (u1n%
BXEES

F19-2-A

F19-2-B

REFLECTOR

XaX00i TOEO.

BAXHO

Mposepitte yposess vacna
8 0030M arperare nepea

I
|, [5BY0-ROPS| |
CFMOTO

o
T

MADE IN CHINA

THEJANG CFNOTO POWER CO,, LTD.

F19-4 F20 F23
VEHICLE PLATE TOOLS CAB FRAME (FOR 3-POINT SEAT BELT)
BELATOOLS TRHLICAB FRAVE
1 MANUFACTURED BY: ZH:
=
5
U
v

9

— - N ¥
» AN /P
F26 F28 F30
BODY ACCESSORIES REAR CV SHAFT DRIVETRAIN SYSTEM
/HHFEBODY ACCESSORES FHERHAUREAR CV SHAFT EAHRAIPOWERTRAIN SYSTEN




CONTENTS-FRAME GROUP

F31 F32 F33-A-V
FRONT AXLE GEAR SHIFTING REAR AXLE (AUTOMATIC LOCK DIFFERENTIAL)

HiHIFRONT AXLE I

B4 GEAR SHIFTING |

JRAFREAR AXLE

T
’ é& gi“\z%‘%

~ @O@ @»@*@Q

F33-A-V2 F33-B-V1 F33-B-V2
REAR AXLE (AUTOMATIC LOCK DIFFERENTIAL) REAR AXLE (WITHOUT DIFFERENTIAL) REAR AXLE (WITHOUT DIFFERENTIAL)

FHREAR AXLE |

JRHFREAR AXLE

JFHREARAXLE |

F34 F36 F37
3-POINT SEAT BELT FUEL EVAPORATION SYSTEM SIDE DOORS
=AA%4 /3 POINT SEAT BELT #3412 ZAIFUEL VAPORIZATION SYSTEM o [ dispEDocR ] S
N =y e e

F38-A F38-B F38-C
OWNER\'S MANUAL(CHINESE) OWNER\'S MANUAL (NA&INTERNATIONAL) OWNER\'S MANUAL (RUSSIAN)

CFMOTO
®cFmoTo e ZFORCE 1000 SPORT R EPS

ZFORCE 950 H.O. Sport ZFORCE 950 H.0. Sport
ZFORCE 950 H.0. EX ZFORCE 950 H.O. EX ' '

ZFORCE 1000 Sport R ZFORCE 1000 Sport R

CFI000SU-E/CFI000SZ-E/CFI000SU-D/CA000SZ-D

EREE Owner's Manual

WFARRETF 18AF U TRIESREE, READ THIS It contains important

S e MANUAL safely information
HFHERRENZENE T2MBLUTRERS i

F40 Fa1
TOWBAR (BOLT CONNECTION) AIR FILTER ASSY
BETONBR [ HEEARATERAS ]
""""" B ad x’f\q
i
/) y T
2
=
'S
n'g
Y R B




CONTENTS—ENGINE GROUP

E00 EO1-1 EO1-2
LONG BLOCK LEFT CRANKCASE ASSY RIGHT CRANKCASE ASSY
ERNBEIEFTCRAMKCASEASSY |, i EYAAIRIGHT CRANKCASE ASSY
EO1-3 EO1-4 E02-1
CVT CASE ASSY. LEFT CRANKCASE COVER ASSY CYLINDER HEAD COVER ASSY
CVTRHCVT CASE ASSY % WHAEAILEFT CRANKCASE COVER ASSY | P 74 CYUNDER HEAD COVERNO ASSY |

78
E02-2-V1 E02-2-V2 E02-3
CYLINDER HEAD NO.1 ASSY CYLINDER HEAD NO.1 ASSY CYLINDER ASSY
HAHEAICYLINDER HEADNO ASSY | HARA/CYLNDERHEADNOAASSY | HATIRHICYLINDER ASSY

%
E02-4 E02-5 E02-6-V1
CAMSHAFT OF CYLINDER 1 ASSY INTAKE MANIFOLD ASSY CYLINDER HEAD NO.2 ASSY
HEARAACANSHAFT OF CYLINDER 1 ASSY | [ EAEAINTAKE MANFOLD ASSY |




CONTENTS—-ENGINE GROUP

E02-6-V2 E02-7 E02-8
CYLINDER HEAD NO.2 ASSY CAMSHAFT OF CYLINDER 2 ASSY CYLINDER HEAD COVER NO.2 ASSY
FUT£UCYLINDER HEAD NO.2 ASSY ", FFEARSAICAMSHAFT OF CYLINDER 2 ASSY FEAETE CYLNDERHEAD COVERNOZASSY |
T N

pe Ve

EO3 E04 E05-V2

MAGNETO ASSY.(EPS) CRANKSHAFT & CONNECTING ROD & PISTON ASSY CVT ASSY(NO SPEED LIMITED,16g WEIGHT ROLLER)

ASHHEFFERAUCRANKSHAFT ASSY & PISTON CVTERICVT ASSY

E03-B RFGYUEPS)MAGNETO ASSY(EPS) ﬁ@

E06-1
TRANSMISSION SYSTEM(1)

E06-2
TRANSMISSION SYSTEM(2)

E06-3
TRANSMISSION SYSTEM(3)

[BHERES (1) TRANSMISSION SYSTEM (1)

[RR

KRR () TRANSMISSION SYSTEM (2)

SETARY (3) /TRANSMISSION SYSTEM (3)

78
E07-1 E07-2 E08
OIL PUMP ASSY OIL COOLING SYSTEM WATER PUMP ASSY.
HLERAUOIL PUMP ASSY EABEIOIL COOLING ASSY E08 ZKCRUUWATER PUMP ASSY
7 7/ Vi
E09 E29 E30
STARTING SYSTEM ENGINE GASKET SET ENGINE OIL SEAL &0-RING SET
E09 FEBHFSISTARTING SYSTEM E29 Kb SET E30 R ROTBRAIENGINE OLSEALSO-RING SET




REHIERA A/ ENGINE MOUNTING PARTS

FOO-1 ENGINE MOUNTING PARTS

Item No. Parts Number Parts Name(EN) Qty Specification

01 30006-102140810 BOLT M10x1.25x140 1 M10x1.25x140
02 5BWV-000110-5000 LH DAMPING SLEEVE, ENGINE 2

03 30204-102110 NUT M10x1.25 4 M10x1.25

04 5BWV-000120-5000 RH DAMPING SLEEVE, ENGINE 2

05 30006-102110110 BOLT M10x1.25x110 1 M10x1.25x110
06 5BWV-000200-5000 FRONT BRACKET, ENGINE 1

07 30006-102020810 BOLT M10x1.25x20 2 M10x1.25x20
08 30001-102170110 BOLT M10x1.25x170 1 M10x1.25x170
09 30204-102810 NUT M10x1.25 1 M10x1.25




CVTERE/CVT AIR PIPE

FO0-2 CVT AIR PIPE

Item No. Parts Number Parts Name(EN) ty Specification
01 5BWV-000202-5000 AIR OUTLET PIPE, CVT 1
02 9010-000105 A-TYPE SCREW CLAMP 78-101 3 78-101
03 30006-060020810 BOLT M6x20 1 M6x20
04 7030-000203 JOINT, CVT AIR INLET PIPE 1
05 5BY0-000201 AIR INLET PIPE, CVT 1
06 6090-040302 RUBBER DAMPER 1
07 6090-040303 1




BLELOCK KIT

%

e

FO1 LOCK KIT

Item No. Parts Number Parts Name(EN) Qty Specification

01 5ASV-011000-6000 LOCK KIT 1

01 5ASV-011000-6001 LOCK KIT 1

02 5ASV-011070-6000 BLANK KEY 1

03 5BYV-041000-A100 STORAGE BOX LOCK 1

04 5BY0-011001 LOCK PLATE 1

05 5BY0-011010 LOCK, FRONT STORAGE BOX 1

06 30202-050110 NUT M5 2 M5

07 30006-050012810 BOLT M5x12 2 M5x12




#5878 MUFFLER

S |

FO2 MUFFLER

Item No. Parts Number Parts Name(EN) ty Specification

1 5BYV-021100-A000 FRONT EXHAUST PIPE ASSY 1

2 0800-022300 BUSHING, EXHAUST PIPE 2

3 5BY0-020005-10000 RH LOWER INSULATOR, TAIL LIGHT GUARD 1

4 5BY0-020004-10000 LH LOWER INSULATOR, TAIL LIGHT GUARD 1

5 6KM#-040702-8000 INNER HEX SCREW M6x12 6

6 5BYV-021101-A000 HEAT INSULATOR 1, FRONT EXHAUST PIPE 1

7 30309-060900 WASHER 8

8 30006-060012810 BOLT M6x12 8 M6x12

9 5BYV-021102-A000 HEAT INSULATOR 2, FRONT EXHAUST PIPE 1

10 9010-020007 A-TYPE SCREW CLAMP 4 50-70

11 0HUO-176000 OXYGEN SENSOR 2

12 8010-020001 NUT M8, MUFFLER JOINT 4 M8

13 9AWA-021004-00001 GRAPHITE RING, BIG 1

13 9AWA-021004-00002 GRAPHITE RING, BIG 1

14 5BYV-021200-A000 REAR EXHAUST PIPE ASSY 1

15 5BYV-021201-A000 HEAT INSULATOR 1, REAR EXHAUST PIPE 1

16 5BY0-020002 UPPER HEAT INSULATOR 1

17 30110-421130010 SELF-TAPPING SCREW ST4.2x13 4 S5T4.2x13

18 5BYV-021202-A000 HEAT INSULATOR 2, REAR EXHAUST PIPE 1

19 9AWA-021001 SPRING, MUFFLER 4

20 9AWA-021005 BUSHING 4

21 9AWA-021002-10000 BOLT M8x55 4 M8x55

22 5BYV-021300-A300 MUFFLER ASSY 1

23 5BYV-020001-A000 GRAPHITE RING, BIG 1

24 5BYV-021301-A000 HEAT INSULATOR, AIR INLET PIPE 1

25 A000-040702 INNER HEX SCREW M6x12 6 M6x12

26 5BY0-021340 LH SPARK ARRESTER 1

27 5BY0-021360 INSULATION PLATE ASSY, LH SPARK ARRESTER 1

28 30306-060800 WASHER 6 6 6

29 30303-060900 WASHER 6 6

30 30206-060500 CAP NUT 6

31 5BY0-021350 RH SPARK ARRESTER 1

32 5BY0-021370 INSULATION PLATE ASSY, RH SPARK ARRESTER 1

33 5BY2-021001 SEAL GASKET 2

34 7020-000160 1

35 30006-080040810 BOLT M8x40 1 M8x40

36 9CR6-020020 MOUNT ASSY, MUFFLER 1

37 7020-020001 1

38 5BY0-020030 DAMPER SLEEVE ASSY 1

39 30204-102110 NUT M10x1.25 1 M10x1.25

40 30204-080810 NUT M8 1 M8

41 9CR6-020003 WIRE WASHER 2

42 30006-102070810 BOLT M10x1.25x70 1 M10x1.25x70

43 30006-080065810 BOLT M8x65 1 M8x65
1

5BY0-020003

INSULATION GUARD, MUFFLER BODY




£/ FRAME

FO3 FRAME
Item No. Parts Number Parts Name(EN) Qty Specification
1 5BY0-030300-0B000 FRONT BUMPER ASSY 1 MATTE BLACK
2 30006-080016810 BOLT M8x16 9 M8x16
3 30006-080020810 BOLT M8x20 9 M8x20
4 5BY0-030940 BRACKET, FRONT RH REFLECTOR 1
5 30006-060012810 BOLT M6x12 22 M6x12
6 A000-040302 RUBBER DAMPER 2
7 5BY0-030930 BRACKET, FRONT LH REFLECTOR 1
8 5BY0-030090 MOUNTING BRACKET, FRONT INNER PLATIC LOCK PLATE 1
9 30006-060025810 BOLT M6x25 2 M6x25
10 5BY0-030400 BRACKET, HEADLIGHT 1 ELECTROPHORESIS BLACK
11 5BY0-030060 MOUNTING BRACKET, RESERVOIR 1
12 30006-060016810 BOLT M6x16 11 M6x16
13 5BYV-031000-A100 FRAME ASSY 1
14 5BWV-030050-5000 UPPER ADAPTER BRACKET, FRONT GEAR CASE 1
15 30006-102020810 BOLT M10x1.25x20 4 M10x1.25x20
16 5BYV-030050-A100 FRONT LOWER BRACKET, FRONT GEAR CASE 1
17 5BY0-030660 BRACKET, THROTTLE PEDAL 1
18 9010-120008 SPONGE PAD, FUEL TANK 4
19 5BY0-030622 LH BRACKET, FRONT INNER LOCK PANEL 1
20 5BY0-030623 RH BRACKET, FRONT INNER LOCK PANEL 1
21 5BY0-030070 MOUNTING BRACKET, BRAKE HOSE CASE 1
22 5HY0-030410 MOUNT SEAT, REGULATOR 1
23 5BY0-030020 CONVERTING BRACKET, STEERING WHEEL 1
24 5BYV-030100-A100 SEAT MOUNTING ASSY 1
24 5BYV-030100-A101 SEAT ASSY 1
25 30006-080040810 BOLT M8x40 4 M8x40
26 30204-080810 NUT M8 6 M8
27 7000-031802 LH MOVING BRACKET, ENGINE 1
28 5BY0-030200 UPPER BAR ASSY, ENGINE 1 ELECTROPHORESIS BLACK
29 30006-080060810 BOLT M8x60 4 M8x60
30 5HY0-030060 MOUNT SEAT, IGNITION COIL 2
31 7000-020020-10000 HEAT INSULATOR ASSY 1
32 5BY0-030030 FRONT UPPER BRACKET, REAR GEAR CASE 1
33 30006-102035810 BOLT M10x1.25x35 2 M10x1.25x35
34 5BY0-030906 LOWER RH MOUNTING PLATE, TAIL GUARD 1
35 5BY0-030905 LOWER LH MOUNTING PLATE, TAIL GUARD 1
36 5BYA-030020-10000 REAR FIX SEAT, FENDER 2
37 5BY0-030920 RH BRACKET, REAR FENDER 1
38 5BY0-030910 LH BRACKET, REAR FENDER 1
39 5BY0-030951 BRACKET, REAR FENDER 2
40 30006-060016870 BOLT M6x16 6 M6x16
41 5BYV-030500-B100-0B000 REAR BUMPER ASSY 1 ELECTROPHORESIS BLACK
42 30006-080025810 BOLT 2 M8x25
43 5BYA-030010 BRACKET, STORAGE RACK 1 ELECTROPHORESIS BLACK
44 5190-001003 RUBBER CUSHION, MAIN STAND 2
45 5BY0-030621 MOUNTING SLEEVE, REAR CARGO BOX 5
46 5BYA-030400 RH SUPPORTER, STORAGE RACK 1 ELECTROPHORESIS BLACK
47 5BYA-030300 LH SUPPORTER, STORAGE RACK 1 ELECTROPHORESIS BLACK
48 5BYA-030600-0B000 REAR RACK ASSY 1 MATTE BLACK
49 30006-080020870 BOLT 2
50 30102-080030860 INNER HEX SCREW M8x30 2 M8x30
51 5BY0-000306 INNER HEX SCREW M8x52 1
52 6NQ3-250022-00001 PLUG 25-16 2
53 5BWV-030080-5000 FRONT BRACKET, ENGINE 1
54 5BWV-100100-5000 ARMREST RAIL ASSY 1
55 5BWV-107000-5000 WIRE CLIP ASSY 2
55 5BWV-107000-5001 WIRE CLIP ASSY 2
56 5BWV-107400-5000 BUSHING, ARMREST RAIL 2
57 9AWV-160920-2C01-M1 FRONT SIDE REFLECTOR 2
58 5BYV-030952-1100 BRACKET, SIDE REFLECTOR 2
59 30204-060810 NUT M6 2 M6




RT3 RME FRONT PLASTICS

FO4-1 FRONT PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
1 30006-060016870 BOLT M6x16 10 M6x16
2 5BY0-041084 DECO GUARD, WINCH 1
3 5BY0-041013 LOCK SEAT, RH FRONT REFLECTOR 1
4 5BY0-041012 LOCK SEAT, LH FRONT REFLECTOR 1
5 6090-040403 CUSHION SLEEVE, PANEL 2
6 5HY#-040001-1000 BOLT M6x14 6
7 30309-060870 WASHER 6X20X1.5 4 6X20X1.5
8 5BY0-041011 VENTILATION GRID 1
9 5BY0-041035 SUPPORT MAT, RH HEADLIGHT 1
10 5BY0-041034 SUPPORT MAT, LH HEADLIGHT 1
11 5ASV-190019-6000 CFMOTO STICKER 1
12 30110-481130010 SELF-TAPPING SCREW ST4.8x13 8 ST4.8x13
13 9060-040310 PLASTIC CLIPS 8
14 5BYV-041021-A100-0BM0O PANEL, HEADLIGHT 1 NEBULA BLACK
14 5BYV-041021-A100-0VEQO PANEL, HEADLIGHT 1 PEARL WHITE
14 5BYV-041021-A100-0YDOO PANEL, HEADLIGHT 1 LAVA ORANGE
15 8030-040800-00001 NUT CLIP M6 3 M6
16 5BY0-043012 GUARD, RH FRONT SWING ARM 1
17 5BY0-043011 GUARD, LH FRONT SWING ARM 1
18 5BYV-043032-B000 FENDER, RH FRONT WHEEL 1
19 5BYV-043031-B000 FENDER, LH FRONT WHEEL 1




#i R4/ FRONT PLASTICS

FO04-2 FRONT PLASTICS

Item No. Parts Number Parts Name(EN) ty Specification
1 5BYV-041041-1000 FRONT INNER LOCK PANEL 1
2 30006-060016810 BOLT M6x16 8 M6x16
3 6NQ#-000206-6001 INNER HEX SCREW M6x16 2 M6x16
4 30305-060112 WASHER 4 6
5 30006-060020810 BOLT M6x20 4 M6x20
6 9060-040151 RUBBER COLLAR, CUPBOARD BUTTON 2
7 8030-040800-00001 NUT CLIP M6 4 M6
8 8010-000002 CLAMP ST4.2 6 ST4.2
9 8010-000004 BOLT M6x14 2 M6x14
10 5BY0-041044 RH FRONT SERVICE PLATE 1
11 5BY0-041043 LH FRONT SERVICE PLATE 1
12 5BY0-041023-0BM00 UPPER DECO PLATE, RH HEADLIGHT 1 NEBULA BLACK
12 5BY0-041023-0VEOO UPPER DECO PLATE, RH HEADLIGHT 1 PEARL WHITE
12 5BY0-041023-0YDOO UPPER DECO PLATE, RH HEADLIGHT 1 LAVA ORANGE
13 5BY0-041022-0BM00 UPPER DECO PLATE, LH HEADLIGHT 1 NEBULA BLACK
13 5BY0-041022-0VEQQ UPPER DECO PLATE, LH HEADLIGHT 1 PEARL WHITE
13 5BY0-041022-0YDOO UPPER DECO PLATE, LH HEADLIGHT 1 LAVA ORANGE
14 30110-421130010 SELF-TAPPING SCREW ST4.2x13 7 ST4.2x13
15 5BY0-041025 DECO PLATE, RH HOOK 1
16 5BY0-041024 DECO PLATE, LH HOOK 1
17 30110-481130010 SELF-TAPPING SCREW ST4.8x13 2 ST4.8x13
18 5BYV-041032-1000-0BM00 FRONT SERVICE COVER 1 NEBULA BLACK
18 5BYV-041032-1000-0VEOOQ FRONT SERVICE COVER 1 PEARL WHITE
18 5BYV-041032-1000-0YDOO FRONT SERVICE COVER 1 LAVA ORANGE
19 5BY0-041031-0BM00 FRONT TOP COVER 1 NEBULA BLACK
19 5BY0-041031-0VEQO FRONT TOP COVER 1 PEARL WHITE
19 5BY0-041031-0YDOO FRONT TOP COVER 1 LAVA ORANGE
20 9060-040310 PLASTIC CLIPS 4
21 30110-420095010 SELF-TAPPING SCREW ST4.2x9.5 2 ST4.2x9.5
22 5BYV-042013-A100-0BM00 UPPER BRACKET, SWITCH 1 NEBULA BLACK
22 5BYV-042013-A100-0VEQO UPPER BRACKET, SWITCH 1 PEARL WHITE
22 5BYV-042013-A100-0VFO0 UPPER BRACKET, SWITCH 1 MERCURY SILVER
23 5BYV-041042-A100 BATTERY BOX 1
24 5BYV-040106-1000 RH KNUB 1
25 5BYV-040105-1000 LH KNUB 1
26 6KM#-040066-8001 SPONGE STRAP 4
27 7030-040910 TIE BAND, BATTERY 1




¥k MIDDLE PLASTICS

FO04-3 MIDDLE PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification

1 5BYV-042031-A100 PEDAL 1

2 30006-060016870 BOLT M6x16 21 M6x16
3 30309-060870 WASHER 6X20X1.5 10 6X20X1.5
4 30110-480130010 SELF-TAPPING SCREW ST4.8x13 2 ST4.8x13
5 5BY0-042032 PLUG, PEDAL 2

6 5BY0-043034 REAR PART, RH FRONT FENDER 1

7 5BY0-043033 REAR PART, LH FRONT FENDER 1

8 9060-040310 PLASTIC CLIPS 32

9 5BYV-041027-A100 RH DAMPING DECO PLATE 1

10 5BYV-041026-A100 LH DAMPING DECO PLATE 1

11 5BY0-042023 RH FRONT FENDER 1

12 5BY0-042022 LH FRONT FENDER 1

13 30110-421130010 SELF-TAPPING SCREW ST4.2x13 2 ST4.2x13
14 5BY0-041037 RH RUBBER SUPPORTER, HEADLIGHT PANEL 1

15 5BY0-041036 LH RUBBER SUPPORTER, HEADLIGHT PANEL 1

16 5BYV-042021-A100 FRONT FENDER 1

17 5BY0-000301 NUT CLIP M6 9

18 5BY0-042024 RUBBER, FRONT FENDER 1

19 5BY0-042025 PLUG, THROTTLE CABLE 1

20 5BY0-042033 BRACKET, CABLE 1




4%/ MIDDLE PLASTICS

FO4-4 MIDDLE PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
1 5BY0-042015 STORAGE BOX COVER 1
2 5BY0-042044 GEARSHIFT COVER 1
3 30110-421130010 SELF-TAPPING SCREW ST4.2x13 31 ST4.2x13
4 5BY0-042046 SHADING RUBBER, GEARSHIFT LEVER 1
5 5BYV-042043-A100-0BT00 MIDDLE PROTECTION COVER 1 ROCK SILVER BLACK
6 8010-000002 CLAMP ST4.2 6 ST4.2
7 8030-040800-00001 NUT CLIP M6 4 M6
8 5BYV-042042-A100 MIDDLE RH PANEL 1
9 5BYV-042041-A100 MIDDLE LH PANEL 1
10 9060-040310 PLASTIC CLIPS 29
11 30006-060016810 BOLT M6x16 4 M6x16
12 30110-420130070 SELF-TAPPING SCREW ST4.2x13-C-H 6 ST4.2x13-C-H
13 5BY0-042018 RH ROTATION SHAFT, STORAGE BOX 1
14 5BY0-042017 LH ROTATION SHAFT, STORAGE BOX 1
15 5BY0-042014-0BM00 SWITCH LOWER BRACKET 1 NEBULA BLACK
15 5BY0-042014-0VEQO SWITCH LOWER BRACKET 1 PEARL WHITE
15 5BY0-042014-0YD0OO SWITCH LOWER BRACKET 1 LAVA ORANGE
16 30305-060112 WASHER 2 6
17 5BYV-042011-A100 DASHBOARD PANEL 1
18 5BY0-042019 SEAL STRAP, STORAGE BOX 1
19 5BY0-042016 REINFORCEMENT PLATE, STORAGE BOX 1
20 5BY0-042012 IGNITION SWITCH CAP (KEY) 1




184/ MIDDLE PLASTICS

FO4-5 MIDDLE PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
1 5BYV-042052-A100 FRONT PANEL, RH SEAT 1
2 5BYV-042051-A100 FRONT PANEL, LH SEAT 1
3 9060-040310 PLASTIC CLIPS 56
4 30309-060870 WASHER 6X20X1.5 2 6X20X1.5
5 30006-060016870 BOLT M6x16 8 M6x16
6 5BYV-041075-A100 MIDDLE RH PANEL, SEAT 1
7 5BYV-041074-A100 MIDDLE LH PANEL, SEAT 1
8 5BY0-041052 RH FRONT SIDE PANEL 1
9 5BY0-041051 LH FRONT SIDE PANEL 1
10 8010-000004 BOLT M6x14 4 M6x14
11 8030-040800-00001 NUT CLIP M6 10 M6
12 5BYV-041054-A100 RH REAR PANEL 1
13 5BYV-041053-A100 LH REAR PANEL 1
14 30006-060025810 BOLT M6x25 2 M6x25
15 5BYV-041073-A100 RH PANEL, SEAT 1
16 5BYV-041072-A100 LH PANEL, SEAT 1
17 5BY0-041055 PLUG, FRONT SIDE PANEL 4
18 5HY#-040001-1000 BOLT M6x14 2
19 30110-420160010 SELF-TAPPING SCREW ST4.2x16 2 ST4.2x16




F#5 44 REAR PLASTICS

FO4-6 REAR PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
1 5BY0-041076 ECU COVER 1
2 30110-480160070 SELF-TAPPING SCREW 6
3 5BYV-041077-A100 SERVICE COVER, SEAT REAR PANEL 1
4 8010-000002 CLAMP ST4.2 7 ST4.2
5 8030-040800-00001 NUT CLIP M6 6 M6
6 5BYV-041069-A100 BRACKET, CVT AIR INLET PORT 1
7 A010-120003 BOLT M6x16 6 M6x16
7 6NQ#-000206-6001 INNER HEX SCREW M6x16 8 M6x16
8 5BYV-042045-A100 REAR VENTILATION PLATE 1
9 30110-421130010 SELF-TAPPING SCREW ST4.2x13 17 ST4.2x13
10 5BY0-041068 LOCK SEAT, AIR FILTER AIR INTAKE PIPE 1
11 30110-420160010 SELF-TAPPING SCREW ST4.2x16 6 ST4.2x16
12 5BY0-041087 SEAL SPONGE 1, AIR FILTER INTAKE PORT 1
13 5BY0-041086 SEAL SPONGE, AIR FILTER AIR INTAKE PIPE 1
14 5BY0-041060 INNER DECO GUARD, AIR FILTER INLET PIPE 1
15 5BYV-041063-A100 DECO GUARD, CVT AIR INLET PIPE 1
16 5BY0-041062-0BT00 RH OUTER DECO GUARD, CVT 1 ROCK SILVER BLACK
16 5BY0-041062-0VF00 RH OUTER DECO PLATE,CVT 1 MERCURY SILVER
17 5BY0-041061-0BT00 LH OUTER DECO GUARD, CVT 1 ROCK SILVER BLACK
17 5BY0-041061-0VF00 LH OUTER DECO PLATE,CVT 1 MERCURY SILVER
18 5BYV-041071-A100 REAR PANEL, SEAT 1
19 9060-040310 PLASTIC CLIPS 6
20 5BYV-041078-A100 HEAT INSULATOR, SEAT REAR PANEL 1
1

5BYV-041089-A100

SPONGE SEAL STRAP, CVT AIR INLET PORT




#1545/ REAR PLASTICS

FO04-7 REAR PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
1 5BY0-044012 BASE PLATE, CARGO BOX 1
2 9060-040310 PLASTIC CLIPS 18
3 30110-421130010 SELF-TAPPING SCREW ST4.2x13 8 ST4.2x13
4 6NQ#-000206-6001 INNER HEX SCREW M6x16 4 M6x16
5 8010-000002 CLAMP ST4.2 6 ST4.2
6 8030-040800-00001 NUT CLIP M6 11 M6
7 0180-015003 RUBBER SLEEVE 1
8 5BY0-000304 BOLT M8x25 2
9 5BY0-044013 PROTECTION COVER, AIR FITER 1
10 5BYV-044014-A100 REAR SERVICE COVER 1
11 5BYV-043036-B000 FENDER, RH REAR WHEEL 1
12 30110-420130070 SELF-TAPPING SCREW ST4.2x13-C-H 16 ST4.2x13-C-H
13 5BYV-044019-A100 SERVICE COVER, REAR CARGO PLATE 1
14 5BYV-044022-A100 RH DECO PLATE, REAR RACK 1
15 5BY0-044024 RH INNER PANEL, REAR RACK 1
16 5BY0-044023 LH INNER PANEL, REAR RACK 1
17 5BYV-044021-A100 LH DECO PLATE, REAR RACK 1
18 30006-060016810 BOLT M6x16 4 M6x16
19 5BYV-043035-B000 FENDER, LH REAR WHEEL 1
20 30006-060016870 BOLT M6x16 8 M6x16
21 5BY0-044017 DECO GUARD, TAIL LIGHT 1
22 30110-480130010 SELF-TAPPING SCREW ST4.8x13 5 ST4.8x13
23 5BY0-044025 TAIL GUARD 1
24 5HY#-040001-1000 BOLT Mé6x14 1
25 5BY0-043038 CONNECTING SEAT, RH REAR WHEEL FENDER 1
26 5BY0-043037 CONNECTING SEAT, LH REAR WHEEL FENDER 1
27 6NQ#-000205-6001 MOUNTING SCREW, CHAIN GUARD 4
28 30309-060870 WASHER 6X20X1.5 2 6X20X1.5




W k14 BOTTOM PLASTICS _Jﬂ}

12—

F04-8 BOTTOM PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
1 5BY0-041081 FRONT BASE PLATE 1
2 8010-090005 BOLT M6x16 25 M6x16
3 5BY0-041082 MIDDLE BASE PLATE 1
4 5BY0-041083 REAR BASE PLATE 1
5 5BYV-042074-A100 DASHBOARD GUARD 1
6 5BYV-044027-A100 LOWER PANEL, RH SEAT 1
7 30309-060870 WASHER 6X20X1.5 1 6X20X1.5
8 30006-060016870 BOLT M6x16 1 M6x16
9 9060-040310 PLASTIC CLIPS 3
10 5BYV-044026-A100 LOWER PANEL, LH SEAT 1
11 6100-200001 TIE BAND, TOOLS KIT 2
12 5HY#-040001-1000 BOLT M6x14 15
13 5BY0-060503 FENDER, REAR SHOCK ABSORBER 2
14 5BY0-043022 GUARD, RH REAR SWING ARM 1
15 5BY0-043021 GUARD, LH REAR SWING ARM 1
16 5BY0-044016 LOCK SEAT, RH REAR REFLECTOR 1
17 5BY0-044018 COVER PLATE, REAR CARGO BOX 1
18 5BY0-000306 INNER HEX SCREW M8x52 4
19 0180-015003 RUBBER SLEEVE 2
20 9060-038129 SPONGE STRIP 1, HEAT INSULATOR 1
21 5BY0-044015 LOCK SEAT, LH REAR RELFECTOR 1




BiE4/ FRONT SUSPENSION

FO5-1 FRONT SUSPENSION

Item No. Parts Number Parts Name(EN) ty Specification
01 5BY0-050203 MOUNTING SHAFT, FRONT LOWER SWING ARM 2
02 5BY0-050102 DAMPING SLEEVE, FRONT UPPER SWING ARM 8
03 5BY0-050201 MIDDLE SPACER, FRONT LOWER SWING ARM 2
04 5BYV-050210-A100 FRONT LOWER SWING ARM, LH 1 ELECTROPHORESIS BLACK
05 3120100 GREASE ZERK 4
06 30204-122810 NUT M12x1.25 4 M12x1.25
07 9060-050900-10000 BALL PIN ASSY 2 CCVI
08 30801-03405 2 34
09 30903-0322210 COTTER PIN 4 3.2x22
10 30219-122810 NUT M12x1.25 4 M12x1.25
11 5BYV-050701-A100 LH STEERING KNUCKLE 1
12 30411-03080 HUB BEARING 2
13 30800-06005 CIRCLIP FOR HOLE 2 60
14 5BYV-050410-A100 FRONT LOWER SWING ARM, RH 1 ELECTROPHORESIS BLACK
15 5BYV-050801-A100 RH STEERING KNUCKLE 1
16 9030-050600-10000 MAIN PIN ASSY 2 CCVvI
17 5BY0-050103 MOUNTING SHAFT, FRONT UPPER SWING ARM 2
18 5BYV-050110-A100 FRONT UPPER SWING ARM, LH 1 ELECTROPHORESIS BLACK
19 5BY0-050101 MIDDLE SPACER, FRONT UPPER SWING ARM 2
20 30801-03205 2 32 A-TYPE
21 5BYV-050310-A100 FRONT UPPER SWING ARM, RH 1 ELECTROPHORESIS BLACK




Hi .2 %/ FRONT SHOCK ABSORBER

FO05-2 FRONT SHOCK ABSORBER

Item No. Parts Number Parts Name(EN) Qty Specification
1 30006-102055110 BOLT 2
2 5BYV-050500-A100-22 SPACER RING 4
3 5BYV-050500-A100-23 0-RING 4
4 5BYV-050500-A100-20 RETAINER 4
5 5BYV-050500-A100-21 KNUCKLE BEARING ASSY 2
6 30204-102810 NUT M10x1.25 4 M10x1.25
7 5BYV-050500-A100 FRONT SHOCK ABSORBER ASSY 2
8 30006-102060110 BOLT 2
9 5BYV-050500-A100-30 RETAINER, KNUCKLE BEARING 4
10 5BYV-050500-A100-25 FRONT SPRING 1 2
11 5BYV-050500-A100-27 FRONT SPRING 2 2
12 5BYV-050500-A100-31 KNUCKLE BEARING ASSY 2




B 24/ FRONT SUSPENSION

FO5-3 FRONT SUSPENSION

Item No. Parts Number Parts Name(EN) ty Specification

1 30006-080016810 BOLT M8x16 4 M8x16

2 9GQ0-060601-00001 COVER, SWAY BAR 2

3 9GQ0-060003 SUPPORTER, SWAY BAR 4

4 9010-060800-20000 BALL PIN, RH 1 CCVI

5 9010-060700-20000 BALL PIN, LH 1 CCVI

6 30204-102810 NUT M10x1.25 4 M10x1.25

7 5BYV-050610-A100 FRONT SWAY BAR ASSY 1




J5 B%REAR SUSPENSION

F06-1 REAR SUSPENSION

Item No. Parts Number Parts Name(EN) Qty Specification
01 5BY0-060703 MOUNTING SHAFT, REAR TIE ROD 4
02 30006-102030810 BOLT M10x1.25x30 4 M10x1.25x30
03 5BY0-060702 MOUNTING BRACKET, REAR WHEEL SHAFT SEAT 2
04 30001-122060160 BOLT M10x1.25x60 6 M10x1.25x60
05 5BY0-060400 LOWER TIE ROD, REAR WSING ARM 2
06 5BY0-060300 UPPER TIE ROD, REAR WSING ARM 2
07 30204-122810 NUT M12x1.25 12 M12x1.25
08 30006-102080110 BOLT 4
09 5BYV-060701-1000 SUPPORT, REAR LH WHEEL SHAFT 1
10 5BYV-060801-1000 SUPPORT, REAR RH WHEEL SHAFT 1
11 30411-03080 HUB BEARING 2
12 30800-06005 CIRCLIP FOR HOLE 2 60
13 5BY0-060120 BEARING, REAR SWING ARM 6
14 5BY0-060102 BEARING RETAINER, SWING ARM 6
15 30204-102810 NUT M10x1.25 10 M10x1.25
16 5BY0-060900 ADJUSTING LEVER, REAR SWING ARM 2
17 30001-122070160 BOLT M10x1.25x70 2 M10x1.25x70
18 5BYV-060110-1000 REAR SWING ARM, LH 1 ELECTROPHORESIS BLACK
19 5BYV-060210-1000 REAR SWING ARM, RH 1 ELECTROPHORESIS BLACK
20 5BYA-060620 SWAY BAR BALL PIN 2
21 5BYV-060610-A100 REAR SWAY BAR ASSY 1
22 30006-102060110 BOLT 2
23 5BWV-060003-5000 SEAT, SWAY BAR 4
24 9030-060002 COVER, SWAY BAR 2
25 30006-080016810 BOLT M8x16 4 M8x16
26 3121401 2
27 30306-120112 WASHER 4 12




JiJd,% #/REAR SHOCK ABSORBER

F06-2 REAR SHOCK ABSORBER

Item No. Parts Number Parts Name(EN) Qty Specification
01 30204-102810 NUT M10x1.25 4 M10x1.25
02 5BYV-060500-A100-22 SPACER RING 4
03 5BYV-060500-A100-23 0-RING 8
04 5BYV-060500-A100-20 RETAINER 8
05 5BYV-060500-A100-21 KNUCKLE BEARING ASSY 2
06 30006-102060110 BOLT 2
07 5BYV-060600-A100 REAR RH SHOCK ABSORBER ASSY 1
08 5BYV-060500-A100-30 RETAINER, KNUCKLE BEARING 4
09 30006-102055110 BOLT 2
10 5BYV-060500-A100 REAR LH SHOCK ABSORBER ASSY 1
11 5BYV-060500-A100-31 KNUCKLE BEARING ASSY 2
12 5BYV-060500-A100-25 REAR SPRING 1 2
13 5BYV-060500-A100-27 REAR SPRING 2 2




A% /FRONT WHEEL

Vil

FO7 FRONT WHEEL

Item No. Parts Number Parts Name(EN) Qty Specification
01 30703-1443 FRONT TIRE 2 29x9.00R14_US
01 30703-1441 FRONT TIRE 2
02 5ASV-070101-6001 DECO COVER, RIM 2 WITH CFMOTO LOGO
03 30903-0403610 COTTER PIN 2 40x36
04 5HY0-110001 HEX FLANGE NUT 2
05 5HY0-070203 NUT, WHEEL 8
06 5BYA-070030 INFLATION VALVE 2
07 5BYV-070102-A000 FRONT RIM 2
08 5HYV-070001-1400 BRACKET, FRONT WHEEL 2
09 5HY0-070201 BOLT, WHEEL 8
10 5HY0-080001 FRONT BRAKE DISC 2
11 A000-080001 SCREW 8
12 30006-080025870 BOLT M8x25 32 M8x25
13 5BYV-070101-A000 LOCK RING 2
14 30306-200112 WASHER 2




i3 A 4/BRAKE SYSTEM

M
49 @5

44
12 4 ,,—2%.(12
4 {2

FO8 BRAKE SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
01 5BYV-081000-A100 HYDRAULIC BRAKE ASSY 1
02 9AWA-0811A0 BRAKE PAD ASSY 2
03 9AWA-081200 FRONT BRAKE CALIPER, RH 1
04 901B-080102 WASHER 11 80
05 30006-102025810 BOLT M10x1.25x25 4 M10x1.25x25
06 5BY0-081030 RH FRONT BRAKE FLUID HOSE 1
07 7020-081004 BANJO BOLT 4
08 5BY0-081010 LH FRONT BRAKE FLUID HOSE 1
09 9AWA-081100 FRONT BRAKE CALIPER, LH 1
10 5BY0-080002 PLASTIC CLASP 2
11 30902-0400820 BLIND RIVET 2 48
12 30006-060012810 BOLT M6x12 12 M6x12
13 5HY0-080010-20000 HYDRAULIC INDUCTION SWITCH 1
14 5BWB-081100 MASTER CYLINDER 1
15 30006-080025810 BOLT 2 M8x25
16 7020-081002 PIPE CLIP, MASTER CYLINDER 2
17 5BY0-081001 FLUID RESERVOIR HOSE 1 1
18 5BY0-081002 FLUID RESERVOIR HOSE 2 1
19 9010-080405 CLAMP 2
20 5BW1-080150-20000 RESERVOIR ASSY 1
21 30006-060016810 BOLT M6x16 2 M6x16
22 S5UWB-030110 BRACKET, OIL CUP 1
23 30110-480130010 SELF-TAPPING SCREW ST4.8x13 2 ST4.8x13
24 30006-080025870 BOLT M8x25 4 M8x25
25 5BY0-080010 FIXED BRACKET, FOOT PEDAL 1
26 9060-105002 BUSHING 2
27 SHYV-082000-1201 BRAKE PEDAL ASSY 1
28 9060-080003 RETURN SPRING 1
29 30306-120112 WASHER 1 12
30 30903-0322210 COTTER PIN 1 3.2x22
31 5BY0-081020 REAR BRAKE FLUID HOSE 1
32 7030-150005 TIE BAND 1
33 30006-060020810 BOLT M6x20 1 M6x20
34 5BYD-081060-A100 REAR LH BRAKE CALIPER ASSY 1
35 7020-0810A0 REAR BRAKE PAD ASSY 2
36 30300-100112 WASHER 4
37 30006-102035810 BOLT M10x1.25x35 4 M10x1.25x35
38 5BYD-081050-A100 REAR RH BRAKE CALIPER ASSY 1
39 5BY0-083100 PARKING CABLE 1
40 30006-050016810 BOLT M5x16 2 M5x16
41 5BY0-080001 CLIP I, LH OIL HOSE 2
42 5BY0-080006 CLIP III, RH OIL HOSE 1
43 5BY0-080005 CLIP III, LH OIL HOSE 1
44 30006-080020810 BOLT M8x20 2 M8x20
45 30200-020500 NUT M2 2 M2
46 30303-020900 WASHER 2 2
47 30306-020800 WASHER 2 2
48 5BY0-083200 HAND BRAKE ASSY 1
48 5BYV-083200-B000 HAND BRAKE 1
49 30204-080810 NUT M8 2 M8
50 7000-082210-20000 MICRO SWITCH 1
51 30105-020016700 SCREW M2x16 2 M2x16
52 5BY0-080008 GUARD, FRONT RH BRAKE CALIPER 1
53 8010-000004 BOLT Mé6x14 4 M6x14
54 5BY0-080007 GUARD, FRONT LH BRAKE CALIPER 1
55 SHYV-081100-1B00-20 DUST SEAL, PISTON 2
56 5HYV-081100-1B00-21 DUST SEAL, PISTON 2
57 5BYV-081300-1300-21 DUST SEAL, PISTON 2
58 5BYV-081300-1300-20 DUST SEAL, PISTON 2
59 5HYV-081100-1B00-22 BRACKET 1 8
60 SHYV-081100-1B00-23 BRACKET 2 8
61 30903-0162010 COTTER PIN 1
62 30904-0602010 PIN SHAFT 1 6x20 TRIVALENT CHROMIUM
63 9010-080104 CIRCLIP 3




$#[ &4 (EPS) STEERING SYSTEM(EPS)

F10 STEERING SYSTEM

Item No. Parts Number Parts Name(EN) Oty Specification

01 5BYV-102001-A100 PRESS COVER, STEERING WHEEL 1

02 5BYV-102100-A100 STEERING WHEEL 1

03 5BYV-103501-A100 BRACKET, DASHBOARD 1

04 5020-031002 RUBBER SLEEVE LINER, FRONT LICENSE BRACKET 2

05 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2

06 5BY0-104102 CLAMP 2

07 30801-02005 2 20

08 30400-02005 BEARING 2 68042

09 8010-150003 TIE BAND 2 5x250

10 5BY0-102004 BRACKET, STEERING WHEEL 1

11 9060-100008-00001 METAL BUSHING, STEERING COLUMN 2

12 9060-100009 NYLON BUSHING, STEERING COLUMN 2

13 5BY0-100200-00001 GAS SPRING ASSY 1

14 9060-102002-00001 UPPER FIXED BOLT, GAS SPRING 1

15 9060-102003-00002 LOWER LOCK BOLT, GAS SPRING 1

16 30006-080030810 BOLT M8x30 2 M8x30

17 7000-100001 STEERING COLUMN 1

18 5BY0-103100 UPPER STEERING UNIVERSAL SHAFT 1

19 30004-080030810 BOLT 6 M8x30

20 30303-080112 WASHER 8 8

21 5BY0-103400 MOUNTING BRACKET, EPS 1

22 30006-080016810 BOLT M8x16 6 M8x16

23 7030-106200-00001 EPS ASSY 1

24 5BY0-103200 LOWER STEERING UNIVERSAL SHAFT 1

25 5BY0-104060 STEERING MOTOR 1

26 5BYV-104200-A100 RH STEERING LEVER ASSY 1

27 5BYV-104100-A100 LH STEERING LEVER ASSY 1

28 30006-080020810 BOLT M8x20 2 M8x20

29 30006-080090810 BOLT M8x90 2 M8x90

30 30006-080080810 BOLT M8x80 1 M8x80

31 30204-080810 NUT M8 5 M8

32 30204-060810 NUT M6 2 M6

33 30204-122810 NUT M12x1.25 1 M12x1.25

34 5BY0-104201 RH PROTECTION SLEEVE, TIE ROD 1

35 5BY0-104101 LH PROTECTION SLEEVE, TIE ROD 1

36 30219-122810 NUT M12x1.25 2 M12x1.25

37 30903-0322210 COTTER PIN 2 3.2x22

38 30107-060012410 SCREW M6x12 2 M6x12

39 30105-050010410 SCREW M5x10 1 M5x10

40 5BY0-150800 EPS CONTROLLER 1

40 5BYV-150810-1300 EPS CONTROLLER 1

41 30006-060012810 BOLT M6x12 2 M6x12

42 5BY0-104120 HITCH BALL ASSY SQM 2

43 5BYV-152800-1000-M1 THROTTLE PEDAL, ELECTRIC 1

44 30006-060016870 BOLT Mé6x16 3 M6x16
1

5ASV-190001-6000

CFMOTO LOGO




JEH/REAR WHEEL
//// P
‘,/ ’/
u} // “,
~L
I. | | /
\ | V
.‘\\ \ -
—_——
G-
{'\'i;': o 7
Vi
F11 REAR WHEEL
Item No. Parts Number Parts Name(EN) Qty Specification
01 30703-1444 REAR TIRE 2
01 30703-1442 REAR TIRE 2
02 5ASV-070101-6001 DECO COVER, RIM 2 WITH CFMOTO LOGO
03 30903-0403610 COTTER PIN 2 40x36
04 5HY0-110001 HEX FLANGE NUT 2
05 5HY0-070203 NUT, WHEEL 8
06 5BYA-070030 INFLATION VALVE 2
07 5BYV-110102-A000 REAR RIM 2
08 5HYV-070001-1400 BRACKET, FRONT WHEEL 2
09 5HY0-070201 BOLT, WHEEL 8
10 5HY0-080001 FRONT BRAKE DISC 2
11 A000-080001 SCREW 8
12 30006-080025870 BOLT M8x25 32 M8x25
13 5BYV-070101-A000 LOCK RING 2
14 30306-200112 WASHER 2




M/ FUEL TANK 1

F12 FUEL TANK

Item No. Parts Number Parts Name(EN) Qty Specification

01 9060-038128 SPONGE STRIP 2, HEAT INSULATOR 6

02 9AWA-120001-00001 DAMPER, FUEL TANK 2

03 5BYV-120001-A100 BREATHER HOSE, FUEL TANK 1

04 30601-112010 CLAMP A12 1 A12
05 5BY0-120100 FUEL TANK 1

06 9AW#-120002-2500 RUBBER, FUEL TANK FILLER 1

07 9DS#-120300-6000 CAP, FUEL TANK 1

08 7020-120103 DAMPER, FUEL TANK 3

09 7020-120160 CUSHION LINER, FUEL TANK 3

10 30006-060030810 BOLT M6x30 3 M6x30
11 5BY0-150900 FUEL PUMP ASSY 1

12 30006-050014810 BOLT M5x14 6 M5x14
13 6KJ0-120330-10000 QUICK JOINT 1

14 5BY0-120220 HIGH-PRESURE FUEL HOSE ASSY 2 1

15 7020-120006 CLAMP Dia 16.6 6

16 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE 5

17 6090-120220 FUEL FILTER ASSY, EFI 1

18 6090-120221 RUBBER SLEEVE, FUEL FILTER, EFI 1

19 805A-120004 FUEL FILTER, EFI 1

20 5BY0-120210 HIGH-PRESURE FUEL HOSE ASSY 1 1

21 9AWA-120010 QUICK T-JOINT 1

22 6090-120210 QUICK JOINT 1

23 5BYV-120210-1000 HIGH-PRESSURE FUEL HOSE ASSY 1




M/ FUEL TANK 1

F12 FUEL TANK

Item No. Parts Number Parts Name(EN) Qty Specification

01 9060-038128 SPONGE STRIP 2, HEAT INSULATOR 6

02 9AWA-120001-00001 DAMPER, FUEL TANK 2

03 5BYV-120001-A100 BREATHER HOSE, FUEL TANK 1

04 30601-112010 CLAMP A12 1 A12
05 5BY0-120100 FUEL TANK 1

06 9AW#-120002-2500 RUBBER, FUEL TANK FILLER 1

07 9DS#-120300-6000 CAP, FUEL TANK 1

08 7020-120103 DAMPER, FUEL TANK 3

09 7020-120160 CUSHION LINER, FUEL TANK 3

10 30006-060030810 BOLT M6x30 3 M6x30
11 5BY0-150900 FUEL PUMP ASSY 1

12 30006-050014810 BOLT M5x14 6 M5x14
13 6KJ0-120330-10000 QUICK JOINT 1

14 5BY0-120220 HIGH-PRESURE FUEL HOSE ASSY 2 1

15 7020-120006 CLAMP Dia 16.6 6

16 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE 5

17 6090-120220 FUEL FILTER ASSY, EFI 1

18 6090-120221 RUBBER SLEEVE, FUEL FILTER, EFI 1

19 805A-120004 FUEL FILTER, EFI 1

20 5BY0-120210 HIGH-PRESURE FUEL HOSE ASSY 1 1

21 9AWA-120010 QUICK T-JOINT 1

22 6090-120210 QUICK JOINT 1

23 5BYV-120210-1000 HIGH-PRESSURE FUEL HOSE ASSY 1




RAN

4

F13-V2 SEAT
Item No. Parts Number Parts Name(EN) Qty Specification

01 5BYV-131000-A100 LH SEAT ASSY 1

02 5BYV-132000-A100 RH SEAT ASSY 1

03 7020-130001 RUBBER SLEEVE, SEAT 2

04 30006-080016810 BOLT M8x16 4 M8x16
05 5BYV-131100-A100 BACKREST 2

06 5BYV-131200-A100 SEAT 2

07 5BYV-131310-A100 LH FRAME ASSY 1

08 5BYV-132110-A100 RH FRAME ASSY 1

09 5BYD-131400-A100 ROLLER TRACK 1

10 30102-080035810 SCREW M8x35 4 M8x35
11 5BYV-131102 SEAT LOCK 1

12 30903-0161610 COTTER PIN 1 16x16
13 30904-0603810 PIN SHAFT 1 6x38
14 5BYV-131101 RETURN SPRING 1

15 5HY#-130002-1000 BACKREST DAMPING MAT 8




#I5 A4/ ELECTRIC SYSTEM

F15-1-V1 ELECTRIC SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
01 5BYV-150100-A100 MAIN CABLE 1
01 5BYV-150100-B000 MAIN CABLE 1
01 5BYV-150100-A300 MAIN CABLE 1
02 30006-080014810 BOLT M8x14 2 M8x14
03 6060-150600 ELECTRIC HORN 2
04 8010-151301 FUSE 5A 1 5A
05 806A-151302 FUSE 10A 5 10A
06 806A-151305 FUSE 15A 7 15A
07 5BY4-150330 AUXILIARY RELAY 7
08 9010-150350 AUXILIARY RELAY 2
09 806A-151307 25A FUSE 1
10 9CR6-103501 FUSE 40A 2 40A
11 30006-060012810 BOLT M6x12 4 M6x12
12 5270-150500 STARTER RELAY 1
13 5BY0-150220 CABLE, STARTER MOTOR 1
14 5BY0-150240 CABLE, STARTER RELAY 1
15 55Y0-151610-6000 TERMINAL, CABLE 1 WITH KAIDI PLUG
16 5BY0-150250 POSITIVE WIRE,BATTERY 1
17 5BY0-150230 NEGATIVE WIRE,BATTERY 1
18 31023004 BATTERY 1 DYNAVOLT,12V30Ah
19 5BY0-150210 NEGATIVE CABLE, STARTER MOTOR 1
20 7030-150005 TIE BAND 40
21 8010-150003 TIE BAND 18 5x250
22 5ASV-169050-6001 OVERRIDE SWITCH 1
23 5ASV-169070-6001 HAZARD SWITCH 1
24 5BWV-151800-5000 MODE SWITCH 1
25 9DSV-150600-6R01 USB OUTLET SOCKET ASSY 1
26 9DSV-150500-6R01 POWER OUTLET SOCKET ASSY 1
27 5ASV-169010-6001 STOP SWICH 1
28 5ASV-169020-6001 ILLUMINATION SWITCH 1
29 5ASV-169030-6001 DIMMER SWITCH 1
30 5ASV-169040-6001 HORN SWITCH 1
31 5BWV-151700-5000 2WD/4WD SWITCH 1
32 5ASV-169060-6001 TURN SWITCH 1
33 0800-177000-30000 REGULATOR 1 600W
34 30006-060030810 BOLT M6x30 2 M6x30
35 9DQV-151300-3100 POWER SOCKET, TRAILER 1
36 30105-050035410 SCREW M5x35 3 M5x35
37 30006-060025810 BOLT M6x25 1 M6x25
38 5BYV-001000-A000 ECU ASSY 1
38 5BYV-001000-A101 ECU 1
38 5BYV-001000-A301 ECU
39 5BY0-150305 CAP, DIAGNOSIS CONNECTOR 1
40 5BYV-150200-A100 EFI AUXILIARY CABLE 1
41 30006-060020810 BOLT M6x20 6 M6x20
42 018B-178000 2
43 0JYV-178000-4000 HIGH-TENSION CABLE 2
44 7030-040910 TIE BAND, BATTERY 1
45 9060-152100 BELT, BATTERY 1
46 CFCV-150010-4500 FUSE 2A 1
47 5BWV-151900-5000 VEHICLE CONTROL UNIT 1
48 6KMV-150901-B001 RUBBER RING, T-BOX 2
49 6GUV-151800-6900-M1 T-BOX 1
49 6GUV-151800-7100-M1 T-BOX 1
49 6GUV-151800-7300-M1 T-BOX 1
49 6GUV-151800-7500-M1 T-BOX 1
49 6KMV-150900-B001 T-BOX 1
49 6NQV-150900-3001-M1 T-BOX
49 6NQV-150900-B101-M1 T-BOX 1
49 6NTV-150900-C201-M1 T-BOX 1
49 9DQV-151800-4001-M1 T-BOX 1
49 9DQV-151800-4300-M2 T-BOX 1
50 CFCV-156103-2000 PLUG, T-BOX CONNECTOR 1
51 5HYV-150191-2900 ADAPTOR CABLE, HORN 2




#4544/ ELECTRIC SYSTEM

F15-1-V2 ELECTRIC SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
01 5BYV-150100-A103 MAIN CABLE 1
01 5BYV-150100-A303 MAIN CABLE 1
02 30006-080014810 BOLT M8x14 2 M8x14
03 6060-150600 ELECTRIC HORN 2
04 8010-151301 FUSE 5A 1 5A
05 806A-151302 FUSE 10A 5 10A
06 806A-151305 FUSE 15A 7 15A
07 5BY4-150330 AUXILIARY RELAY 7
08 9010-150350 AUXILIARY RELAY 2
09 806A-151307 25A FUSE 1
10 9CR6-103501 FUSE 40A 2 40A
11 30006-060012810 BOLT M6x12 5 M6x12
12 5270-150500 STARTER RELAY 1
13 5BY0-150220 CABLE, STARTER MOTOR 1
14 5BY0-150240 CABLE, STARTER RELAY 1
15 55Y0-151610-6000 TERMINAL, CABLE 1 WITH KAIDI PLUG
16 5BY0-150250 POSITIVE WIRE,BATTERY 1
17 5BY0-150230 NEGATIVE WIRE,BATTERY 1
18 31023004 BATTERY 1 DYNAVOLT,12V30Ah
19 5BY0-150210 NEGATIVE CABLE, STARTER MOTOR 1
20 7030-150005 TIE BAND 40
21 8010-150003 TIE BAND 18 5x250
22 5ASV-169050-6001 OVERRIDE SWITCH 1
23 5ASV-169070-6001 HAZARD SWITCH 1
24 5BWV-151800-5000 MODE SWITCH 1
25 9DSV-150600-6R01 USB OUTLET SOCKET ASSY 1
26 9DSV-150500-6R01 POWER OUTLET SOCKET ASSY 1
27 5BY0-150340 FLASHER 1
28 5BY0-030904 BRACKET, FLASHER 1
29 5ASV-169030-6001 DIMMER SWITCH 1
30 5ASV-169040-6001 HORN SWITCH 1
31 5BWV-151700-5000 2WD/4WD SWITCH 1
32 5ASV-169060-6001 TURN SWITCH 1
33 0800-177000-30000 REGULATOR 1 600W
34 30006-060030810 BOLT M6x30 2 M6x30
35 CFCV-156103-2000 POWER SOCKET, TRAILER 1
36 5HYV-150191-2900 SCREW M5x35 1 M5x35
37 30006-060025810 BOLT M6x25 1 M6x25
38 5BYV-001000-A000 ECU ASSY 1
38 5BYV-001000-A101 ECU 1
38 5BYV-001000-A301 ECU
39 5BY0-150305 CAP, DIAGNOSIS CONNECTOR 1
40 5BYV-150200-A102 EFI AUXILTIARY CABLE 1
41 30006-060020810 BOLT M6x20 4 M6x20
42 018B-178000 2
43 0JYV-178000-4000 HIGH-TENSION CABLE 2
44 7030-040910 TIE BAND, BATTERY 1
45 9060-152100 BELT, BATTERY 1
46 CFCV-150010-4500 FUSE 2A 1
47 6GUV-151800-6900-M1 T-BOX 1
47 6GUV-151800-7100-M1 T-BOX 1
47 6GUV-151800-7300-M1 T-BOX 1
47 6GUV-151800-7500-M1 T-BOX 1
47 6KMV-150900-B001 T-BOX 1
47 6NQV-150900-3001-M1 T-BOX
47 6NQV-150900-B101-M1 T-BOX 1
47 6NTV-150900-C201-M1 T-BOX 1
47 9DQV-151800-4001-M1 T-BOX 1
47 9DQV-151800-4300-M2 T-BOX 1
48 6KMV-150901-B001 RUBBER RING, T-BOX 2




4t/ TOWING WINCH

F15-2 TOWING WINCH

Item No. Parts Number Parts Name(EN) ty Specification
01 30006-060012810 BOLT M6x12 2 M6x12
02 5BY0-030640 RH MOUNTING BRACKET, WINCH DECO PLATE 1
03 5BY0-030630 LH MOUNTING BRACKET, WINCH DECO PLATE 1
04 5BYV-030010-A100 BRACKET, WINCH 1
05 30006-080020810 BOLT M8x20 4 M8x20
06 30204-102810 NUT M10x1.25 2 M10x1.25
07 30006-102025810 BOLT M10x1.25x25 2 M10x1.25x25
08 30303-100112 WASHER 2
09 9030-150730 CABLE PULLEY 1
10 5HYV-1507A0 REMOTE CONTROLLER, WINCH 1
11 30110-420095010 SELF-TAPPING SCREW ST4.2x9.5 2 ST4.2x9.5
12 5HYV-150730-1C01 CONTROL SWITCH SEAT, WINCH 1
13 30304-080420 WASHER 4
14 30303-080112 WASHER 4 8
15 5HYV-150720-1C00 WINCH CONTROL RELAY 1
16 30006-060022810 BOLT 2 @

17 5BY0-150760 WINCH CABLE 1
18 7030-150770 CONTROL LEVER, WINCH 1
19 5BYV-150700-A100 WINCH ASSY 1
20 30006-080025810 BOLT 4 M8x25
21 30006-060016810 BOLT M6x16 2 M6x16




F15-3 FUEL INJECTION SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
01 0010-023010-0010 BOLT M6x20 2 M6x20
02 0JY#-170005-1500 BRACKET, RH FUEL INJECTOR HOSE 1
03 0JYA-170010-10000 INJECTOR CAP 1 1
04 0JYA-170001 CLASP 2
05 0GS0-171000-10000 FUEL INJECTOR 2
06 0010-013010-0010 BOLT M6x50 4 M6x50
07 0JYA-173000 THROTTLE BODY ASSY 1
08 0JYV-170010-4000 BRACKET, FUEL INJECTOR HOSE 1
09 0JYA-170020-10000 INJECTOR CAP 2 1
10 0JY0-175000 T-MAP 1
11 0010-023010-0010 BOLT M6x20 1 M6x20




1T &/ LIGHTS

vid

-}

F16-A LIGHT (NA)

Item No. Parts Number Parts Name(EN) Qty Specification
01 5BYV-160112-A100 RH HEADLIGHT 1
02 5BYV-160111-A100 LH HEADLIGHT 1
03 8010-000002 CLAMP ST4.2 18 ST4.2
04 30110-420130010 SELF-TAPPING SCREW ST4.2x13 18 ST4.2x13
05 30006-060016810 BOLT M6x16 6 M6x16
06 8030-040800-00001 NUT CLIP M6 6 M6
07 5BYV-160220-A100 RH TAIL LIGHT 1
08 5BYV-160210-A100 LH TAIL LIGHT 1
09 5BY0-160450 REFLECTOR 2
10 30202-050110 NUT M5 2 M5
11 9CR6-161400-10000 T3 LICENSE LIGHT 1
12 30105-050012410 SCREW M5x12 1 M5x12




TR/ LIGHTS

Vi

oo

F16-B LIGHT (INTERNATIONAL)

Item No. Parts Number Parts Name(EN) Qty Specification
01 5BYV-160112-B000 RH HEADLIGHT 1
02 5BYV-160111-B000 LH HEADLIGHT 1
03 8010-000002 CLAMP ST4.2 18 ST4.2
04 30110-420130010 SELF-TAPPING SCREW ST4.2x13 18 ST4.2x13
05 30006-060016810 BOLT M6x16 6 M6x16
06 8030-040800-00001 NUT CLIP M6 6 M6
07 5BYV-160220-B000 RH TAIL LIGHT 1
08 5BYV-160210-B000 LH TAIL LIGHT 1
09 5BY0-160450 REFLECTOR 2
10 30202-050110 NUT M5 2 M5
11 9CR6-161400-10000 T3 LICENSE LIGHT 1
12 30105-050012410 SCREW M5x12 1 M5x12
13 5HYV-160700-2B01 REVERSE LIGHT 1
14 30006-050020810 BOLT M5x20 2 M5x20




{u%/ DASHBOARD

F17 DASHBOARD

Item No. Parts Number Parts Name(EN) Qty Specification
01 5BYV-171000-A100 DASHBOARD ASSY 1
02 30202-060110 NUT M6 2 M6




R# %4/ COOLING SYSTEM

11ﬁ'%‘bw L’ﬁ
_ra

12

!

T@l—f/ 1
1

18
g

8 19
18
A Y
a”f f’j ‘%

F18 COOLING SYSTEM

Item No. Parts Number Parts Name(EN) ty Specification
01 5HY0-181010 PROTECTOR, RADIATOR 1
02 30110-350095010 SELF-TAPPING SCREW ST3.5x9.5 5 ST3.5x9.5
03 30306-060112 WASHER 4 6
04 30303-060920 WASHER 4 6
05 30006-060025810 BOLT M6x25 6 M6x25
06 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE 1
07 9060-180026 PIN RUBBER CAP, RADIATOR 2
08 9060-180029 RUBBER CUSHION TUBE, RADIATOR 2
09 9060-180027 RUBBER CUSHION, RADIATOR 2
10 5HY0-181400-10000 FAN MOTOR ASSY 1
11 5BYV-181000-A100 RADIATOR ASSY 1
12 5BY0-180006 CONNECTING HOSE, FILLER 1
13 7000-180007-00001 STEEL BAND CLAMP 34 8
14 9060-180025-1000 WATER FILLING PORT 1
15 30006-060016810 BOLT M6x16 4 M6x16
16 8010-180024 CAP, WATER FILLER 1
17 5BY0-180007 OVERFLOW HOSE, RADIATOR 1
18 30601-113010 CLAMP A13 5 Al3
19 5BY0-180008 CONNECTING HOSE, RESERVOIR TANK 1
20 7030-180900 RESERVOIR TANK ASSY 1
21 8010-180023 CAP, RESERVOIR TANK 1
22 8030-180302 JOINT 1
23 8010-180028 HOSE, RESERVOIR TANK 1
24 5BY0-180009 WATER PIPE, RESERVOIR TANK 1
25 30601-111010 CLAMP A11 1 All
26 5BY0-180001 WATER INLET PIPE, RADIATOR 1
27 5BY0-180002 WATER OUTLET PIPE, RADIATOR 1
28 5BYV-180011-A100 WATER INLET ALUMINUM PIPE 1
28 5BYV-180011-A101 WATER INLET PIPE, ALUMINUM 1
29 5BYV-180012-A100 WATER OUTLET ALUMINUM PIPE 1
30 9030-180006 CLASP, WATER HOSE 3
31 30112-060016410 SCREW ASSY M6x16 3 M6x16
32 5BYV-180004-A100 WATER INLET PIPE, ENGINE 1
33 5BYV-180005-A100 WATER OUTLET PIPE, ENGINE 1
33 5BYV-180005-A101 WATER OUTLET PIPE,ENGINE 1
34 9010-180007 CLAMP, WATER HOSE 2
1

35

5BY0-180100

RADIATOR ASSY




;l; m MY22 ZFORCE 950 H,0, EXKE R F ke (EKI%)
EXERe
TAHE)
- CHEE . 41180 (10 - e - A8 - PRI (BEBEI ) X8
HREkE
3BYV-190203-A000-13
296X
HE BFPCHE
B
S50 KO EX
bt
Gibi Mt SBYV-190201-A000-13
SBV-190202-4000-13 BT 2
789X 24 H BERPCHE
Hi: ERACHE Bkt
oy |
L U o j = e
o \ EotE Hmwﬁk&m‘j
HE: SR i
LTI LT CFM DTO EPS
Gﬂ\ﬁ{“‘lw l 5 d '. ‘ | ] ' I ] l TR E;:ﬁvz;or-zzoozu
SBV-190209-2200-20 T 16
254X % HE: BERCHH
cvﬂ:‘vﬁ‘ . 8. BIRCHE Bhak
E‘K\gioﬂ? ‘ EB%WELV:OZUZS'ZZUJ'ZU AR
HEL BHACHE NEx4T
Bt H: I0H0KEHE
ik
F19-1-A DECAL,NA(NEBULA WHITE)
Item No. Parts Number Parts Name(EN) Qty Specification
1 5BYD-1902A0 DECAL ASSY 1
2 5BYV-190201-A000-13 DECAL, LH SIDE DOOR 1
3 5BYV-190202-A000-13 DECAL, RH SIDE DOOR 1
4 5BYV-190203-A000-13 COMMERCIAL NAME DECAL 2
5 5BYV-190204-A000-13 IH DECAL, FRONT TOP COVER 1
6 5BYV-190205-A000-13 RH DECAL, FRONT TOP COVER 1
7 5BYV-190207-2200-20 EPS DECAL 2
8 5BYV-190208-2200-20 DECAL, SKID PLATE 2
9 5BYV-190209-2200-20 CFMOTO STICKER 1
10 7020-191311 CVT LABEL 2




MY22 ZFORCE 950 H.0. EXB R EFRH (n£1%)

TGRS

White PANTONE 1365 C . PANTONE 287C - PRLIED (RESE R 5] i)
ARk
SBYV- 190203-A000-14
16X H
i BIPVCHE
kX

F5T RO EX FSTRAEX

bl %
HilNkE 5BV 190201-M000-14
SN-9002400-14 ity
s < H: BN
i BIRRCHE Rk
Rk
e 'y .
i | T
;i%immw A 'y EE;%,?WCMH
rcipiane I emne b0 CFMDTD
Cﬁ"‘.‘w ' H d vl ‘ | | ' ' . l CHOTIREE [;fﬁﬁ;éo?-mw
SV-IS05-AO00-4 16
4% 3% 6. EPCHE
Wk?:‘:‘ — HE. ZECHE Bk
;;J)Z(ﬂuv ’ %Egbzga-zzm-zo il
HE.: ZRCHE B 47
RAkR HE: 0L EHE
L350
F19-1-B DECAL,NA(LAVA ORANGE)
Item No. Parts Number Parts Name(EN) Qty Specification
1 5BYD-1902A0-10000 DECAL ASSY 1
2 5BYV-190201-A000-14 DECAL, LH SIDE DOOR 1
3 5BYV-190202-A000-14 DECAL, RH SIDE DOOR 1
4 5BYV-190203-A000-14 COMMERCIAL NAME DECAL 2
5 5BYV-190204-A000-14 IH DECAL, FRONT TOP COVER 1
6 5BYV-190205-A000-14 RH DECAL, FRONT TOP COVER 1
7 5BYV-190207-A000-14 EPS DECAL 2
8 5BYV-190208-2200-20 DECAL, SKID PLATE 2
9 5BYV-190209-A000-14 CFMOTO STICKER 1
10 7020-191311 CVT LABEL 2




*Hl

MY22 ZFORCE 950 H.0. EX RE %R
EXERG

TR

-5‘;‘1% Wit .EM .pmm{gm%rw aE

R

SBN-190203-A000-15
3]
M BEPICHE
RAKE

bt

HbRE \ S90S
SBIV-190202-A000-15 T2
TI9X Mb it BHRACHE
HH: ZRPCHE b ]
Ehkh ——— —
HEEERE — 5 e,
Z&jeg;t\vgmmw .\ P 5%%&%0&}13
8. BRpciHR e
nocupngnn [0 Eennn EPS
Cﬁ:c‘lw ' ! 1 'i l | [ ' ' a l CRUOTORE L;fﬁv);im-moms
SBYV-190209-A000-15 816
" 254X 3 ) e BERCHH
g?mw?w ikt gmumw o
X BR800 "
Wi BPOHE wex4
Bl HH: ok itk
sk i
F19-1-C DECAL,NA(NEBULA BLACK)
Item No. Parts Number Parts Name(EN) Qty Specification
1 5BYD-1902A0-20000 DECAL ASSY 1
2 5BYV-190201-A000-15 DECAL, LH SIDE DOOR 1
3 5BYV-190202-A000-15 DECAL, RH SIDE DOOR 1
4 5BYV-190203-A000-15 COMMERCIAL NAME DECAL 2
5 5BYV-190204-A000-13 IH DECAL, FRONT TOP COVER 1
6 5BYV-190205-A000-13 RH DECAL, FRONT TOP COVER 1
7 5BYV-190207-A000-15 EPS DECAL 2
8 5BYV-190208-2200-20 DECAL, SKID PLATE 2
9 5BYV-190209-A000-15 CFMOTO STICKER 1
10 7020-191311 CVT LABEL 2




Lt
SBV-190202-4000-13
139X 246

e BRNCHE
Rk

Cﬁ‘ch

OVTRE X2
7020491311
85X M

L BEPCHE
Ak

MY22 ZFORCE 1000 SPORT RIEER R ()
EXHRE

TS

-a\m e .ﬁ!ﬁﬂlﬁc(mﬁ‘f .mﬁu .ma -wme(gmrw

S 22

CITTITTTON LI

CFMOTO

Rifitzx2
SBYV-190208-220020
W8X47

HE: 0k EHE
Rt

sk

; y 1 R
;?;V l\fzozomoa.z y ARRNEHAR So0-190204-4000-13
HH: SFPOHE \ f/ i
i \& / il PO
- i by ]
CFMOTO ==
EPSRRAE X2
CPUOTOR: SB-190207-2200:0
SB-19029220020 76
254X % HH: BHPOHE
HE: BRPCHE XA
3o ]

BER

AREREX2

BYV-190205-A000-13

26X%

MK BEPVCHE

by ]

000 SPORT K

E

V000 () A

EhRE
SBYV-190201-A000-13
BIX2

i BACHE
Rtk

Wraceniens

e
SBYV-190111-A%0-20
18x10

HH: HSSOR N

F19-1-D DECAL,INTERNATIONAL(NEBULA WHITE)

Item No. Parts Number Parts Name(EN) Qty Specification
1 5BYD-1902B0 DECAL ASSY 1
2 5BYV-190201-A000-13 DECAL, LH SIDE DOOR 1
3 5BYV-190202-A000-13 DECAL, RH SIDE DOOR 1
4 5BYV-190203-A000-13 COMMERCIAL NAME DECAL 2
5 5BYV-190204-A000-13 IH DECAL, FRONT TOP COVER 1
6 5BYV-190205-A000-13 RH DECAL, FRONT TOP COVER 1
7 5BYV-190207-2200-20 EPS DECAL 2
8 5BYV-190208-2200-20 DECAL, SKID PLATE 2
9 5BYV-190209-2200-20 CFMOTO STICKER 1
10 7020-191311 CVT LABEL 2
11 5BYV-190111-A300-20 MODEL DECAL 1




Gt e
SBIV-190202-4000-14
19X 246

¥ BIRAVCHE
xR

Cﬁéctl i

OTREEX2
7020-191311
(0]

L EHPCHE
A

White

WG TITITN LI

CFMOTO

Netikée x2
5BYV-190208-220020
N8x47

e 0K EHE
L]

<o,

MY22 ZFORCE 1000 SPORT RMZE i (41
KIGEEE

TGRS

PANTONE 1365 C . PANTONE 287C - PRRES (RENETRE)

R

P9 SFART R

HiRtiaRE

10205-A004 AR
;fll“fz”m i UTHE  SBV-190204-A000-14
29%112
B BRPCH
;uéut;mﬁ “ | HE: BHPVCHE
Bhk \ : Bk
EPSREX2
CRNOTORE SBIV-190207-A000-14
SBIV-190209 A000-14 X 16
14X HE: BHACHE
L BIPCHE o5 ]
XA

Vg

BRR

Bk
5BYV-190203-4000-14
26X%

L BEPVCHE
Bk

0 SPORT R

o 2

DR
58YV-190201-4000-14
BTX 21

L BEPCHE
b5t

nocspanns IR cEnnaNn

HEKLE

SIV-19011-A300-20
<A

76x10
HH: wesoxEHE

F19-1-E DECAL,INTERNATIONAL(LAVA ORANGE)

Item No. Parts Number Parts Name(EN) Qty Specification
1 5BYD-1902B0-10000 DECAL ASSY 1
2 5BYV-190201-A000-14 DECAL, LH SIDE DOOR 1
3 5BYV-190202-A000-14 DECAL, RH SIDE DOOR 1
4 5BYV-190203-A000-14 COMMERCIAL NAME DECAL 2
5 5BYV-190204-A000-14 IH DECAL, FRONT TOP COVER 1
6 5BYV-190205-A000-14 RH DECAL, FRONT TOP COVER 1
7 5BYV-190207-A000-14 EPS DECAL 2
8 5BYV-190208-2200-20 DECAL, SKID PLATE 2
9 5BYV-190209-A000-14 CFMOTO STICKER 1
10 7020-191311 CVT LABEL 2
11 5BYV-190111-A300-20 MODEL DECAL 1




ptia

MY22 ZFORCE 1000 SPORT RIS BTERHR (ukns®)
ERERE

THGE)

-m me .m .pmfs(m%m) e

BREREX
SBIV-190203-A000-15

296X8

HH: BV S

3]

> \ 000 SFOR7T K a0 SFORT K

B

HnE SBYV-190201-A000-15
SBIV-190202-A000-15 TIX2
79X 246 L BEACHE
HH: BHACHE by}
Rk
HifERE = e
X P AR
;}Bgi:fgmmw FRR FEHEe §8v:—w:ozwoww
gl rage—
R Ehhk
rocpaene  Raeenany
HERE
numcupanne R0 Eeonnen EPS SBYV-190111-A300-20
78x10
e ' . ) SSOLEN
Vlech ' ! d . ‘ I [ | . l t l AT SI-19007-HO-5
SBIV-190209-A000-45 X1
254X % L EEPCH B
oMtz X2 y : Y
100491311 R 2 g;&iiﬂwvctm Btk
85X 4 SBYV-190208-2200-20 i
L BRACHE 8X47
Xk HE B0 EHE

Wik

F19-1-F DECAL,INTERNATIONAL(NEBULA BLACK)

Item No. Parts Number Parts Name(EN) Qty Specification
1 5BYD-1902B0-20000 DECAL ASSY 1
2 5BYV-190201-A000-15 DECAL, LH SIDE DOOR 1
3 5BYV-190202-A000-15 DECAL, RH SIDE DOOR 1
4 5BYV-190203-A000-15 COMMERCIAL NAME DECAL 2
5 5BYV-190204-A000-13 IH DECAL, FRONT TOP COVER 1
6 5BYV-190205-A000-13 RH DECAL, FRONT TOP COVER 1
7 5BYV-190207-A000-15 EPS DECAL 2
8 5BYV-190208-2200-20 DECAL, SKID PLATE 2
9 5BYV-190209-A000-15 CFMOTO STICKER 1
10 7020-191311 CVT LABEL 2
11 5BYV-190111-A300-20 MODEL DECAL 1




16

. UTEn e

AINOTIC
Engieol

Tt SKEAON 8 orhiger
Engioeoil volone: 261
Capaiychange sl fiter, 4L
Capaiychange o flr: 251

VACUUM HOSE ROUTING

;;;;;;;

llllll

17

Check engine oil every 500
kilometers

Vérifier le niveau d'huile moteur
tous les 500 kilomeétres

TILT TABLE
TEST RESULT

551 Ibs. (250K

o mass 55 Ibs. (25kg

®cemoTo
The ROPS meets the performance
requirements of 1SO 3471: 2008.
Vehicle model: CF1000SU-D
CF1000SU-E, CF1000SZ-D, CF1000SZ-E
M=845 kg for ISO 3471:2008

5BYV-190013-A000 US219 |

1 4 1 5 CFMOTO Powersports, Inc. certifies that this
Recreational Off-Highway Vehicle complies
with the current voluntary and applicable

American National Standards for

OTIC!
Transmission ol
Type: TWIS0IGLS
Oil volume: 0.6L

(Gapacity change: 061

ANSI/ROHVA safety standards of the U.S.
Consumer Product Safety Commission.

19

WINCH CONTROL HANDLE OUTLET

F19-2-A WARNING LABEL

Item No. Parts Number Parts Name(EN) Qty Specification
1 5BYV-190001-A000 WARNING LABEL, DRIVING 1
2 5BYV-190002-A000 WARNING LABEL, SAFETY 1
3 5BYV-190004-A000 VEHICLE LEAN TEST TAG 1
4 5BY0-190005 INSTRUCTION LABEL, CARGO BOX LOAD 1 us
5 5BY0-190008 INSTRUCTION LABEL, TOWING LOAD 1 us
6 5BY0-190009 WARNING LABEL, AIR FILTER AIR INTAKE PORT 1
6 5BY0-190009-10000 WARNING LABEL, AIR FILTER AIR INLET PORT 1
7 5BY0-190011 WARNING DECAL, CVT AIR INTAKE PORT 1
7 5BY0-190011-10000 WARNING LABEL, CVT AIR INLET PORT 1
8 5BY0-190012 INSTRUCTION LABEL, GEAR OPERATION 1
9 5BYV-190013-A000 WARNING PLATE, ANTI-ROLLING BAR 1
10 5ASV-190021-6000 LH WARNING LABEL, ANTI-ROLLING BAR 1
11 5ASV-190022-6000 RH WARNING LABEL, ANTI-ROLLING BAR 1
12 9060-191305-10000 WARNING DECAL, DASHBOARD 1
13 9AW#-190007-2410 LABEL, ENGINE OI 1
14 9AWA-190008 LABEL, GEARCASE OIL 1
15 5HY0-190009-10000 DECAL,HOMOLOGATION 1
16 905B-190412 LABEL, EXHAUST GAS RECYCLING DRAWING 1
17 905B-190413 WARNING DECAL, ENGINE OIL 1
18 5HY0-190021 LABEL, WINCH CONTROL LEVER 1
19 30902-0400820 BLIND RIVET 2 4x8
20 703A-191302 SAFETY WARNING LABEL 1
21 5BYB-190002 INSTRUCTION LABEL, TOWING LOAD 1




HenpasunbHoe pasmelleHue
Tpy3a B npuuene unu

lposepsiiTe ypoBeHb Macna TIDGLAIIGHNG [PYSOTI: oUeIOCTH
MOXET NpUBECTYU K noTepe

B CNOBOM arperaTe nepej YIPABIIEHUS U CEPbE3HbIM

Kaxaomn noe3aKomn. TpaBMam unu ruéenu.

+ Bec npuyena wnm rpy3a: 250k

3BYD 161006 Ru202 + BepTvKanbHas Harpyaka Ha
CUEnHOe YCTPOICTBO: 25Kk

5BYV-191007-1300 RU217

POETKA NYNLTA YNPABNEHUA NEBEAKOM 1 1 I \/ ‘)’[q

Transmission o 1 2

Type: THIOUGLS

Oilvolume: 0.L

5BY0-191011 RU202 58YB-190003 EU19C

F19-2-B WARNING LABEL(RUSSIA)

Item No. Parts Number Parts Name(EN) Qty Specification
1 5BYV-191001-1300 WARNING LABEL, DRIVING 1
2 5BYV-191002-1300 WARNING LABEL, SAFETY 1
3 5BYV-191003-1300 LH INSTRUCTION LABEL, SAFETY WARNING 1
4 5BYV-191004-1300 RH INSTRUCTION LABEL, SAFETY WARNING 1
5 5BY0-191005 INSTRUCTION LABEL, CARGO BOX LOAD 1
6 5BY0-191006 WARNING DECAL,ENGINE OIL 1
7 5BYV-191007-1300 INSTRUCTION LABEL, TOWING LOAD 1
8 5BY0-191011 LABEL, WINCH CONTROL LEVER 1
9 5BY0-191012 INSTRUCTION LABEL, GEAR OPERATION 1
10 5BYB-190003 WARNING PLATE, ANTI-ROLLING BAR 1
11 9AWA-190008 LABEL, GEARCASE OIL 1
12 30902-0400820 BLIND RIVET 2




-
e

F19-3 REFLECTOR

Item No. Parts Number Parts Name(EN) Qty | Specification
01 5BY0-190016 RH FRONT REFLECTOR 1
02 5BY0-190019 LH FRONT REFLECTOR 1
03 5BY0-190018-10000 RH REAR REFLECTOR 1
04 5BY0-190017-10000 LH REAR REFLECTOR 1




MANUFACTURED BY: ZHEJIANG CFMOTO POWER CO., LTD. ZHEJIANG CFMOTO POWER CO.,LTD»

311100, No 116 WUZHOU ROAD,
DATE OF MFG: MODEL: YUHANG ECONOMIC DEVELOPMENT ZONE, HANGZHOU,
THIS VEHICLE IS DESIGNED AND MANUFACTURED FOR OFF THE ROAD ZHEJIANG PROVINCE, P.R CHINA, KUTA
USE ONLY AND IS NOT EQUIPPED OR APPROVED FOR OPERATION Chetotomatas CEOTO

CepuitHbii HoMep:

ON PUBLIC STREETS, ROADS OR HIGHWAYS. MADE IN CHINA [lara sunycra:
VIN: TYPE OF VEHICLE: Al Terrain Vehicle Howukans#as MoWHOGTs, KBT/ 06

Macca 8 HopManbHOM paboyem COCTORHUM, Kr:

7020190509 RU189

MANUFACTURED BY: ZHEJIANG CFMOTO POWER CO.,LTD.
MODEL: ZHEJIANG CFMOTO POWER €O, LTD.

DISPLACEMENT:

89dB (A)-3000rev/min

F19-4 VEHICLE PLATE

Item No. Parts Number Parts Name(EN) Qty Specification
01 5BY#-190011-1000 VEHICLE PLATE 1
02 9GQ0-190003 VEHICLE PLATE 2020 1
03 7020-190509 1
04 703A-190011 VIN PLATE 1 AUSTRALIA




%I RTOOLS

F20 TOOLS
Item No. Parts Number Parts Name(EN) ty Specification
01 9AWV-200100-2E00 TOOL KIT 1
02 TFQ002 TIRE PRESSURE PEN 1
03 6100-200001 TIE BAND, TOOLS KIT 2
04 703A-200103 FUNNEL EXTENSION HOSE 1
05 703V-200102-1400 FUNNEL EXTENSION HOSE 1
06 7030-200101 FILLER, ENGINE OIL 1




THAL/CAB FRAME

F23 CAB FRAME (FOR 3-POINT SEAT BELT)

Item No. Parts Number Parts Name(EN) Qty Specification
01 5BY0-260120 RH REAR VIEW MIRROR ASSY. 1
02 5BY0-260124 1
03 30102-060016810 SCREW 8
04 9010-300001 BOLT M10x1.25x30 16 M10x1.25x30
05 30203-102110 NUT M10x1.25 20 M10x1.25
06 5BY0-260110 LH REAR VIEW MIRROR ASSY. 1
07 30006-080016810 BOLT M8x16 4 M8x16
08 5BY0-230200-0B000 LH PROTECTING PIPE, PASSENGER 1 MATTE BLACK
09 5BYV-230020-A100 CUSHION MAT, LH PROTECTION PIPE 1
10 5BY0-230001 BRACKET, BUMPER CUSHION MAT 2
11 6NQ#-000206-6001 INNER HEX SCREW M6x16 6 M6x16
12 5BYV-230030-A100 CUSHION MAT, RH PROTECTION PIPE 1
13 5BY0-230300-0B000 RH PROTECTING PIPE, PASSENGER 1 MATTE BLACK
14 5BYV-230400-1B000 FRONT FRAME, CAB 1 MATTE BLACK
15 5BY0-230500-0B000 REAR FRAME, CAB 1
16 5BY0-260114 MOUNT SEAT II 1




% 4kH4EBODY ACCESSORIES

2P
F26 BODY ACCESSORIES
Item No. Parts Number Parts Name(EN) Qty Specification
01 5BYV-801301-A100 CAB 1
02 30006-060016810 BOLT M6x16 6 M6x16
03 8030-040800-00001 NUT CLIP M6 6 M6




Hi % 3 HIFRONT CV SHAFT

F27 FRONT CV SHAFT

Item No. Parts Number Parts Name(EN) Qty Specification
01 5HY0-2803A0 DUST BOOT, REAR FIXED END 2
02 9GQ0-280150 DUST BOOT KIT, FIXED END 2
03 5BY0-270200 FRONT CV DRIVE SHAFT, RH 2
04 9010-270203 WIRE CIRCLIP 2




FF%# M5 B/REAR CV SHAFT

F28 REAR CV SHAFT

Item No. Parts Number Parts Name(EN) Qty Specification
01 5HY0-2803A0 DUST BOOT, REAR FIXED END 2
02 5HY0-2803B0 DUST BOOT KIT, REAR MOTION JOINT 2
03 5BY0-280300 REAR CV DRIVE SHAFT 2
04 5BWB-280302 CIRCLIP 2




f3) 24/POWERTRAIN SYSTEM

F30 DRIVETRAIN SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
01 5BY0-290200-10000 FRONT DRIVE SHAFT 1
02 30102-102025810 SCREW M10x1.25x25 12 M10x1.25x25
03 30800-02205 CIRCLIP FOR HOLE 8 22
04 9GQ0-290210 CROSS SHAFT, UNIVERSAL JOINT 2
05 700V-290001-1700 DUST BOOT 1
06 9GQ0-290104 BIG CLAMP 2
07 9GQ0-290103-10000 DUST BOOT 1
08 9GQ0-290102 SMALL CLAMP 2
09 5BY0-300101 REAR DRIVE SHAFT 1
10 9CR6-300204 SMALL CLAMP 1
11 9CR6-300203-10000 DUST BOOT 1
12 9CR6-300202 BIG CLAMP 1
13 9CR6-300206-10000 DRIVE SLEEVE, REAR GEAR CASE 1
14 30601-108010 CLAMP A8 2 A8
15 9010-310001 BREATHER HOSE, FRONT GEAR CASE 2
16 30006-102030810 BOLT M10x1.25x30 1 M10x1.25x30
17 30204-102810 NUT M10x1.25 3 M10x1.25
18 30306-100112 WASHER 2 10
19 30006-102130810 BOLT M10x1.25x130 1 M10x1.25x130
20 30006-102040810 BOLT M10x1.25x40 1 M10x1.25x40
21 30006-102120810 BOLT M10x1.25x120 2 M10x1.25x120
22 30006-102070810 BOLT M10x1.25x70 2 M10x1.25x70




A BF/FRONT AXLE

F31 FRONT AXLE

Item No. Parts Number Parts Name(EN) Qty Specification
01 Q890-310000-10000 FRONT GEAR CASE ASSY 1
02 0GR0-062203 BOLT M10x1.25x20 1 M10x1.25x20
03 0GR0-062204 WASHER 10x27.5x4 1 10x27.5x4
04 Q850-331002 COUPLER 1
05 0800-062205 0O-SEAL RING 25x2 1 25x2
06 0800-062204 OIL SEAL 35x50x7. 1 35x50x7
07 0110-060011-0010 BOLT M8x28 9 M8x28
08 Q830-311002-00001 BEARING SEAT 1
09 Q830-310023-00100 ADJUSTING WASHER T=0.20 1 T=0.20
09 Q830-310023-00200 ADJUSTING WASHER T=0.30 1 T=0.30
10 Q830-310006-10000 O-RING 55x2.5 1 55x2.5
11 30409-02500 BEARING 1 33005(25x47x17)
12 Q830-311003-00100 ADJUSTING WASHER 32x25.4 T=2.10 2 T=2.10
12 Q830-311003-00200 ADJUSTING WASHER 32x25.4 T=2.20 2 T=2.20
12 Q830-311003-00300 ADJUSTING WASHER 32x25.4 T=2.30 2 T=2.30
12 Q830-311003-00400 ADJUSTING WASHER 32x25.4 T=2.40 2 T=2.40
12 Q830-311003-00500 ADJUSTING WASHER 32x25.4 T=2.42 2 T=2.42
12 Q830-311003-00600 ADJUSTING WASHER 32x25.4 T=2.44 2 T=2.44
12 Q830-311003-00700 ADJUSTING WASHER 32x25.4 T=2.46 2 T=2.46
12 Q830-311003-00800 ADJUSTING WASHER 32x25.4 T=2.48 2 T=2.48
12 Q830-311003-00900 ADJUSTING WASHER 32x25.4 T=2.50 2 T=2.50
12 Q830-311003-01000 ADJUSTING WASHER 32x25.4 T=2.60 2 T=2.60
12 Q830-311003-01100 ADJUSTING WASHER 32x25.4 T=2.70 2 T=2.70
12 Q830-311003-01200 ADJUSTING WASHER 32x25.4 T=2.80 2 T=2.80
12 Q830-311003-01300 ADJUSTING WASHER 32x25.4 T=2.90 2 T=2.90
12 Q830-311003-01400 ADJUSTING WASHER 32x25.4 T=3.00 2 T=3.00
13 30409-03000 BEARING 1 32006(30x55x17)
14 Q890-3100A0 BEVEL GEAR ASSY, FRONT GEAR CASE 1
15 Q890-310001 FRONT GEAR CASE 1
16 0180-311001 OIL SEAL 24x38x8 2 24x38x8
17 Q830-310003 PIN SHAFT 1
18 0180-332100 OIL DRAIN BOLT M14x1.25x12, MAGNETIC 1 M14x1.25x12
19 0180-011006 GASKET 14 2 14
20 Q890-314000-10000 MOTOR ASSY, FRONT GEAR CASE 1 Kaidi PLUG
21 Q830-310012-10000 O-RING 67.5x2 1
22 Q890-310010 BLOCK ASSY. 1
23 Q890-310003 SHIFT FORK 1
24 30400-03001 BEARING 30x55x13 2 6006
25 30800-05505 1 55
26 Q830-310014 DRIVE CLUTCH COVER 1
27 Q830-310013 SPLINE BUSHING 1
28 Q830-310015-00100 ADJUSTING WASHER 79.5x68 T=0.10 1 T=0.10
28 Q830-310015-00200 ADJUSTING WASHER 79.5x68 T=0.20 1 T=0.20
28 Q830-310015-00300 ADJUSTING WASHER 79.5x68 T=0.30 1 T=0.30
28 Q830-310015-00400 ADJUSTING WASHER 79.5x68 T=0.40 1 T=0.40
28 Q830-310015-00500 ADJUSTING WASHER 79.5x68 T=0.50 1 T=0.50
28 Q830-310015-00600 ADJUSTING WASHER 79.5x68 T=1.00 1 T=1.00
29 30400-05500 BEARING 1 61911(55x80x13)
30 Q890-313002 DIFFERENTIAL HOUSING 1
31 0181-313100 BOLT M10x1.25x22 8
32 Q830-313004 GEAR, CV SHAFT 1
33 30906-0503000 PIN 3 5x30
34 Q820-333005 PLANET GEAR SHAFT, SHORT 2
35 0181-313011 WEARING RING 4
36 0180-313003 CENTER GEAR, DIFFERENTIAL 4
37 Q820-333006 PLANET GEAR AXLE 1
38 Q820-333008 CROSS BUSHING 1
39 0180-313006-00001 DRIVEN GEAR, DIFFERENTIAL 1
40 Q800-313005-00100 GEAR WASHER 1 t=1.00
40 Q800-313005-00200 GEAR WASHER 1 t=1.20
41 Q830-310011 O-SEAL RING 130x2 1
42 Q830-310009-00100 ADJUSTING WASHER 54.5x43 T=0.10 1 T=0.10
42 Q830-310009-00200 ADJUSTING WASHER 54.5x43 T=0.20 1 T=0.20
42 Q830-310009-00300 ADJUSTING WASHER 54.5x43 T=0.30 1 T=0.30
42 Q830-310009-00400 ADJUSTING WASHER 54.5x43 T=0.40 1 T=0.40
42 Q830-310009-00500 ADJUSTING WASHER 54.5x43 T=0.50 1 T=0.50
42 Q830-310009-00600 ADIUSTING WASHER 54.5x43 T=1.00 1 T=1.00
43 30105-040008410 SCREW M4x8 2 M4x8
44 Q820-330007-10000 OIL BAFFLE 1
45 0180-311004-0020 JOINT, BREATHER HOSE 1
46 0180-021008-0010 BOLT M14x1.25x12 1 M14x1.25x12
47 Q890-310002 FRONT GEAR CASE COVER 1
48 0180-330004-0010 BOLT M10x1.25x25 1 M10x1.25x25
49 30130-080010820 INNER HEX SCREW M8x10 1 M8x10
50 0010-023008-0010 BOLT M6x18 2 M6x18




B b1/ GEAR SHIFTING

F32 GEAR SHIFTING

Item No. Parts Number Parts Name(EN) ty Specification

1 5BYV-320110-A100 GEARSHIFT BALL HEAD 1

2 9050-320123 NUT 1

3 5BYV-320100-A100 GEARSHIFT ASSY 1

4 30006-080016810 BOLT M8x16 3 M8x16

5 30202-06014L NUT M6 1 M6

6 5BY0-320300 SHIFT LEVER ASSY 1

7 30202-060140 NUT M6 1 M6

8 9010-320200-2000 ROCKER, GEARSHIFT 1

9 0010-080013-0010 BOLT M6x22 1 M6x22




JEHIREAR AXLE

F33-A-V1 REAR AXLE (AUTOMATIC LOCK DIFFERENTIAL)

Item No. Parts Number Parts Name(EN) Qty Specification
01 Q860-330000-00002 REAR GEAR CASE ASSY 1
02 0GR0-062203 BOLT M10x1.25x20 1 M10x1.25x20
03 0GR0-062204 WASHER 10x27.5x4 1 10x27.5x4
04 Q850-331002 COUPLER 1
05 0800-062205 0O-SEAL RING 25x2 1 25x2
06 0800-062204 OIL SEAL 35x50x7 3 35x50%7
07 30409-02500 BEARING 1 33005(25x47x17)
08 0110-060011-0010 BOLT M8x28 10 M8x28
09 Q830-311002-00001 BEARING SEAT 1
10 Q830-310023-00200 ADJUSTING WASHER T=0.30 1 T=0.30
10 Q830-310023-00100 ADJUSTING WASHER T=0.20 1 T=0.20
11 Q830-310006-10000 O-RING 55x2.5 1 55x2.5
12 Q830-311003-01400 ADJUSTING WASHER 32x25.4 T=3.00 2 T=3.00
12 Q830-311003-01300 ADJUSTING WASHER 32x25.4 T=2.90 2 T=2.90
12 Q830-311003-01200 ADJUSTING WASHER 32x25.4 T=2.80 2 T=2.80
12 Q830-311003-01100 ADJUSTING WASHER 32x25.4 T=2.70 2 T=2.70
12 Q830-311003-01000 ADJUSTING WASHER 32x25.4 T=2.60 2 T=2.60
12 Q830-311003-00900 ADJUSTING WASHER 32x25.4 T=2.50 2 T=2.50
12 Q830-311003-00800 ADJUSTING WASHER 32x25.4 T=2.48 2 T=2.48
12 Q830-311003-00700 ADJUSTING WASHER 32x25.4 T=2.46 2 T=2.46
12 Q830-311003-00600 ADJUSTING WASHER 32x25.4 T=2.44 2 T=2.44
12 Q830-311003-00500 ADJUSTING WASHER 32x25.4 T=2.42 2 T=2.42
12 Q830-311003-00400 ADJUSTING WASHER 32x25.4 T=2.40 2 T=2.40
12 Q830-311003-00300 ADJUSTING WASHER 32x25.4 T=2.30 2 T=2.30
12 Q830-311003-00200 ADJUSTING WASHER 32x25.4 T=2.20 2 T=2.20
12 Q830-311003-00100 ADJUSTING WASHER 32x25.4 T=2.10 2 T=2.10
13 30409-03000 BEARING 1 32006(30x55x17)
14 Q860-3300A0-00001 BEVEL GEAR ASSY, REAR GEAR CASE 1
15 0180-332100 OIL DRAIN BOLT M14x1.25x12, MAGNETIC 1 M14x1.25x12
16 0180-011006 GASKET 14 2 14
17 0180-021008-0010 BOLT M14x1.25x12 1 M14x1.25x12
18 Q860-330001-00002 REAR GEAR CASE 1
19 30409-05000 BEARING 2
20 Q820-330003-00900 ADJUSTING WASHER 61x50.5 T=1.00 4 T=1.00
20 Q820-330003-00800 ADJUSTING WASHER 61x50.5 T=0.98 4 T=0.98
20 Q820-330003-00700 ADJUSTING WASHER 61x50.5 T=0.96 4 T=0.96
20 Q820-330003-00600 ADJUSTING WASHER 61x50.5 T=0.94 4 T=0.94
20 Q820-330003-00500 ADJUSTING WASHER 61x50.5 T=0.92 4 T=0.92
20 Q820-330003-00400 ADJUSTING WASHER 61x50.5 T=0.90 4 T=0.90
20 Q820-330003-00300 ADJUSTING WASHER 61x50.5 T=0.50 4 T=0.50
20 Q820-330003-00200 ADJUSTING WASHER 61x50.5 T=0.30 4 T=0.30
20 Q820-330003-00100 ADJUSTING WASHER 61x50.5 T=0.10 4 T=0.10
21 Q860-333100 AUTOMATIC LOCK DIFFERENTIAL ASSY 1
22 30105-040008410 SCREW M4x8 2 M4x8
23 Q830-310022 OIL GUARD 1
24 0180-311004-0020 JOINT, BREATHER HOSE 1
25 Q860-330002-00002 REAR GEAR CASE COVER 1
26 0180-330004-0010 BOLT M10x1.25x25 2 M10x1.25x25
27 0180-334002 0-SEAL RING 151x3 1 151x3
28 0181-313100-0010 BOLT M10x1.25x22 8 M10x1.25x22
29 Q850-333107 FRICTION DISC, INNER GEAR 3
30 Q850-333104 FRICTION DISC, OUTER GEAR 4
31 Q850-333111 GASKET 1
32 Q850-333108 FRICTION DISC, INNER 1
33 Q850-333106 POLISHED SECTION, FRICTION DISC 1




JFHHIREAR AXLE

F33-A-V2 REAR AXLE (AUTOMATIC LOCK DIFFERENTIAL)

Item No. Parts Number Parts Name(EN) Qty Specification
01 Q860-330000-00003 REAR GEAR CASE ASSY 1
02 Q860-331002 BOLT 1 M12x1.25x25
03 0180-331008-00001 WHASHER 1 13x27.5%x4
04 Q850-331002 COUPLER 1
05 0800-062205 0O-SEAL RING 25x2 1 25x2
06 0800-062204 OIL SEAL 35x50x7 3 35x50%7
07 30409-02500 BEARING 1 33005(25x47x17)
08 0110-060011-0010 BOLT M8x28 10 M8x28
09 Q830-311002-00001 BEARING SEAT 1
10 Q830-310023-00200 ADJUSTING WASHER T=0.30 1 T=0.30
10 Q830-310023-00100 ADJUSTING WASHER T=0.20 1 T=0.20
11 Q830-310006-10000 O-RING 55x2.5 1 55x2.5
12 Q830-311003-01400 ADJUSTING WASHER 32x25.4 T=3.00 2 T=3.00
12 Q830-311003-01300 ADJUSTING WASHER 32x25.4 T=2.90 2 T=2.90
12 Q830-311003-01200 ADJUSTING WASHER 32x25.4 T=2.80 2 T=2.80
12 Q830-311003-01100 ADJUSTING WASHER 32x25.4 T=2.70 2 T=2.70
12 Q830-311003-01000 ADJUSTING WASHER 32x25.4 T=2.60 2 T=2.60
12 Q830-311003-00900 ADJUSTING WASHER 32x25.4 T=2.50 2 T=2.50
12 Q830-311003-00800 ADJUSTING WASHER 32x25.4 T=2.48 2 T=2.48
12 Q830-311003-00700 ADJUSTING WASHER 32x25.4 T=2.46 2 T=2.46
12 Q830-311003-00600 ADJUSTING WASHER 32x25.4 T=2.44 2 T=2.44
12 Q830-311003-00500 ADJUSTING WASHER 32x25.4 T=2.42 2 T=2.42
12 Q830-311003-00400 ADJUSTING WASHER 32x25.4 T=2.40 2 T=2.40
12 Q830-311003-00300 ADJUSTING WASHER 32x25.4 T=2.30 2 T=2.30
12 Q830-311003-00200 ADJUSTING WASHER 32x25.4 T=2.20 2 T=2.20
12 Q830-311003-00100 ADJUSTING WASHER 32x25.4 T=2.10 2 T=2.10
13 30409-03000 BEARING 1 32006(30x55x17)
14 Q860-3300A0-00003 BEVEL GEAR ASSY, REAR GEAR CASE 1
15 0180-332100 OIL DRAIN BOLT M14x1.25x12, MAGNETIC 1 M14x1.25x12
16 0180-011006 GASKET 14 2 14
17 0180-021008-0010 BOLT M14x1.25x12 1 M14x1.25x12
18 Q860-330001-00002 REAR GEAR CASE 1
19 30409-05000 BEARING 2
20 Q820-330003-00900 ADJUSTING WASHER 61x50.5 T=1.00 4 T=1.00
20 Q820-330003-00800 ADJUSTING WASHER 61x50.5 T=0.98 4 T=0.98
20 Q820-330003-00700 ADJUSTING WASHER 61x50.5 T=0.96 4 T=0.96
20 Q820-330003-00600 ADJUSTING WASHER 61x50.5 T=0.94 4 T=0.94
20 Q820-330003-00500 ADJUSTING WASHER 61x50.5 T=0.92 4 T=0.92
20 Q820-330003-00400 ADJUSTING WASHER 61x50.5 T=0.90 4 T=0.90
20 Q820-330003-00300 ADJUSTING WASHER 61x50.5 T=0.50 4 T=0.50
20 Q820-330003-00200 ADJUSTING WASHER 61x50.5 T=0.30 4 T=0.30
20 Q820-330003-00100 ADJUSTING WASHER 61x50.5 T=0.10 4 T=0.10
21 Q860-333100 AUTOMATIC LOCK DIFFERENTIAL ASSY 1
22 30105-040008410 SCREW M4x8 2 M4x8
23 Q830-310022 OIL GUARD 1
24 0180-311004-0020 JOINT, BREATHER HOSE 1
25 Q860-330002-00003 REAR GEAR CASE COVER 1
26 0180-330004-0010 BOLT M10x1.25x25 2 M10x1.25x25
27 0180-334002 0-SEAL RING 151x3 1 151x3
28 0181-313100-0010 BOLT M10x1.25x22 8 M10x1.25x22
29 Q850-333107 FRICTION DISC, INNER GEAR 3
30 Q850-333104 FRICTION DISC, OUTER GEAR 4
31 Q850-333111 GASKET 1
32 Q850-333108 FRICTION DISC, INNER 1
33 Q850-333106 POLISHED SECTION, FRICTION DISC 1




JEBREAR AXLE

F33-B-V1 REAR AXLE (WITHOUT DIFFERENTIAL)

Item No. Parts Number Parts Name(EN) Qty Specification
01 Q860-330000-40002 REAR GEAR CASE ASSY 1
02 0GR0-062203 BOLT M10x1.25x20 1 M10x1.25x20
03 0GR0-062204 WASHER 10x27.5x4 1 10x27.5x4
04 Q850-331002 COUPLER 1
05 0800-062205 0-SEAL RING 25x2 1 25x2
06 0800-062204 OIL SEAL 35x50x7 3 35x50%7
07 30409-02500 BEARING 1 33005(25x47x17)
08 0110-060011-0010 BOLT M8x28 10 M8x28
09 Q830-311002-00001 BEARING SEAT 1
10 Q830-310023-00100 ADJUSTING WASHER T=0.20 1 T=0.20
10 Q830-310023-00200 ADJUSTING WASHER T=0.30 1 T=0.30
11 Q830-310006-10000 O-RING 55x2.5 1 55x2.5
12 Q830-311003-00100 ADJUSTING WASHER 32x25.4 T=2.10 2 T=2.10
12 Q830-311003-00200 ADJUSTING WASHER 32x25.4 T=2.20 2 T=2.20
12 Q830-311003-00300 ADJUSTING WASHER 32x25.4 T=2.30 2 T=2.30
12 Q830-311003-00400 ADJUSTING WASHER 32x25.4 T=2.40 2 T=2.40
12 Q830-311003-00500 ADJUSTING WASHER 32x25.4 T=2.42 2 T=2.42
12 Q830-311003-00600 ADJUSTING WASHER 32x25.4 T=2.44 2 T=2.44
12 Q830-311003-00700 ADJUSTING WASHER 32x25.4 T=2.46 2 T=2.46
12 Q830-311003-00800 ADJUSTING WASHER 32x25.4 T=2.48 2 T=2.48
12 Q830-311003-00900 ADJUSTING WASHER 32x25.4 T=2.50 2 T=2.50
12 Q830-311003-01000 ADJUSTING WASHER 32x25.4 T=2.60 2 T=2.60
12 Q830-311003-01100 ADJUSTING WASHER 32x25.4 T=2.70 2 T=2.70
12 Q830-311003-01200 ADJUSTING WASHER 32x25.4 T=2.80 2 T=2.80
12 Q830-311003-01300 ADJUSTING WASHER 32x25.4 T=2.90 2 T=2.90
12 Q830-311003-01400 ADJUSTING WASHER 32x25.4 T=3.00 2 T=3.00
13 30409-03000 BEARING 1 32006(30x55x17)
14 Q860-3300A0-00002 BEVEL GEAR ASSY, REAR GEAR CASE 1
15 0180-332100 OIL DRAIN BOLT M14x1.25x12, MAGNETIC 1 M14x1.25x12
16 0180-011006 GASKET 14 2 14
17 0180-021008-0010 BOLT M14x1.25x12 1 M14x1.25x12
18 Q860-330001-00002 REAR GEAR CASE 1
19 30409-05000 BEARING 2
20 Q820-330003-00100 ADJUSTING WASHER 61x50.5 T=0.10 4 T=0.10
20 Q820-330003-00200 ADJUSTING WASHER 61x50.5 T=0.30 4 T=0.30
20 Q820-330003-00300 ADJUSTING WASHER 61x50.5 T=0.50 4 T=0.50
20 Q820-330003-00400 ADJUSTING WASHER 61x50.5 T=0.90 4 T=0.90
20 Q820-330003-00500 ADJUSTING WASHER 61x50.5 T=0.92 4 T=0.92
20 Q820-330003-00600 ADJUSTING WASHER 61x50.5 T=0.94 4 T=0.94
20 Q820-330003-00700 ADJUSTING WASHER 61x50.5 T=0.96 4 T=0.96
20 Q820-330003-00800 ADJUSTING WASHER 61x50.5 T=0.98 4 T=0.98
20 Q820-330003-00900 ADJUSTING WASHER 61x50.5 T=1.00 4 T=1.00
21 Q850-330003-00001 MOUNTING BASE 1
22 30105-040008410 SCREW M4x8 2 M4x8
23 Q830-310022 OIL GUARD 1
24 0180-311004-0020 JOINT, BREATHER HOSE 1
25 Q860-330002-00002 REAR GEAR CASE COVER 1
26 0180-330004-0010 BOLT M10x1.25x25 2 M10x1.25x25
27 0180-334002 O-SEAL RING 151x3 1 151x3

8

28

0181-313100-0010

BOLT M10x1.25x22

M10x1.25x22




JEHFREAR AXLE

F33-B-V2 REAR AXLE (WITHOUT DIFFERENTIAL)

Item No. Parts Number Parts Name(EN) Qty Specification
01 Q860-330000-40003 REAR GEAR CASE ASSY 1
02 Q860-331002 BOLT 1 M12x1.25x25
03 0180-331008-00001 WHASHER 1 13x27.5x4
04 Q850-331002 COUPLER 1
05 0800-062205 0-SEAL RING 25x2 1 25x2
06 0800-062204 OIL SEAL 35x50x7 3 35x50%7
07 30409-02500 BEARING 1 33005(25x47x17)
08 0110-060011-0010 BOLT M8x28 10 M8x28
09 Q830-311002-00001 BEARING SEAT 1
10 Q830-310023-00100 ADJUSTING WASHER T=0.20 1 T=0.20
10 Q830-310023-00200 ADJUSTING WASHER T=0.30 1 T=0.30
11 Q830-310006-10000 O-RING 55x2.5 1 55x2.5
12 Q830-311003-00100 ADJUSTING WASHER 32x25.4 T=2.10 2 T=2.10
12 Q830-311003-00200 ADJUSTING WASHER 32x25.4 T=2.20 2 T=2.20
12 Q830-311003-00300 ADJUSTING WASHER 32x25.4 T=2.30 2 T=2.30
12 Q830-311003-00400 ADJUSTING WASHER 32x25.4 T=2.40 2 T=2.40
12 Q830-311003-00500 ADJUSTING WASHER 32x25.4 T=2.42 2 T=2.42
12 Q830-311003-00600 ADJUSTING WASHER 32x25.4 T=2.44 2 T=2.44
12 Q830-311003-00700 ADJUSTING WASHER 32x25.4 T=2.46 2 T=2.46
12 Q830-311003-00800 ADJUSTING WASHER 32x25.4 T=2.48 2 T=2.48
12 Q830-311003-00900 ADJUSTING WASHER 32x25.4 T=2.50 2 T=2.50
12 Q830-311003-01000 ADJUSTING WASHER 32x25.4 T=2.60 2 T=2.60
12 Q830-311003-01100 ADJUSTING WASHER 32x25.4 T=2.70 2 T=2.70
12 Q830-311003-01200 ADJUSTING WASHER 32x25.4 T=2.80 2 T=2.80
12 Q830-311003-01300 ADJUSTING WASHER 32x25.4 T=2.90 2 T=2.90
12 Q830-311003-01400 ADJUSTING WASHER 32x25.4 T=3.00 2 T=3.00
13 30409-03000 BEARING 1 32006(30x55x17)
14 Q860-3300A0-00003 BEVEL GEAR ASSY, REAR GEAR CASE 1
15 0180-332100 OIL DRAIN BOLT M14x1.25x12, MAGNETIC 1 M14x1.25x12
16 0180-011006 GASKET 14 2 14
17 0180-021008-0010 BOLT M14x1.25x12 1 M14x1.25x12
18 Q860-330001-00002 REAR GEAR CASE 1
19 30409-05000 BEARING 2
20 Q820-330003-00100 ADJUSTING WASHER 61x50.5 T=0.10 4 T=0.10
20 Q820-330003-00200 ADJUSTING WASHER 61x50.5 T=0.30 4 T=0.30
20 Q820-330003-00300 ADJUSTING WASHER 61x50.5 T=0.50 4 T=0.50
20 Q820-330003-00400 ADJUSTING WASHER 61x50.5 T=0.90 4 T=0.90
20 Q820-330003-00500 ADJUSTING WASHER 61x50.5 T=0.92 4 T=0.92
20 Q820-330003-00600 ADJUSTING WASHER 61x50.5 T=0.94 4 T=0.94
20 Q820-330003-00700 ADJUSTING WASHER 61x50.5 T=0.96 4 T=0.96
20 Q820-330003-00800 ADJUSTING WASHER 61x50.5 T=0.98 4 T=0.98
20 Q820-330003-00900 ADJUSTING WASHER 61x50.5 T=1.00 4 T=1.00
21 Q850-330003-00001 MOUNTING BASE 1
22 30105-040008410 SCREW M4x8 2 M4x8
23 Q830-310022 OIL GUARD 1
24 0180-311004-0020 JOINT, BREATHER HOSE 1
25 Q860-330002-00002 REAR GEAR CASE COVER 1
26 0180-330004-0010 BOLT M10x1.25x25 2 M10x1.25x25
27 0180-334002 O-SEAL RING 151x3 1 151x3

8

28

0181-313100-0010

BOLT M10x1.25x22

M10x1.25x22




= HR %4 %13 POINT SEAT BELT

vid

F34 3-POINT SEAT BELT

Item No. Parts Number Parts Name(EN) ty Specification
01 5BYV-341100-A000 SEAT BELT, DRIVER 1
02 5BYV-341200-A000 SEAT BELT, PASSENGER 1
03 5ASV-341100-6200-25 NUT 8
04 5ASV-341100-6200-26 LOCK WASHER 8
05 5ASV-341100-6200-27 WASHER 4 "
06 5ASV-341100-6200-23 WASHER 4
07 5ASV-341100-6200-22 BOLT 4
08 5ASV-341100-6200-34 BOLT 4
09 5BYV-341100-A000-35 LH BUCKLE ASSY 1
10 5BYV-341200-1000-35 RH BUCKLE ASSY 1
11 5ASV-341100-6200-28 WASHER 4 "
12 9060-340001 GUIDE RING PLUG, SEAT BELT 2




fhihZ& % Z4/FUEL VAPORIZATION SYSTEM

Vi

F36 FUEL EVAPORATION SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification

01 9AWA-360200 CANISTER 1

02 5BYA-360001 BRACKET, CANISTER 1

03 30204-060810 NUT M6 2 M6
04 30006-060012810 BOLT M6x12 3 M6x12
05 30601-112010 CLAMP A12 4 A12
06 5BYA-360002 FUEL VAPOR HOSE 1 1

07 5BYA-360003 FUEL VAPOR HOSE 2 1

08 30601-113010 CLAMP A13 3 Al3
09 1F30-172000 CANISTER MAGNETIC VALVE 1

10 5BYA-360005 BRACKET, CANISTER CONTROL VALVE 1

11 5BYA-360004 FUEL VAPOR HOSE 3 1

12 9AWA-360002 FUEL VAPOR HOSE 2 1




1417/SIDE DOOR

F37 SIDE DOORS

Item No. Parts Number Parts Name(EN) Qty Specification
01 5BY0-371200 LH DOOR LOCK KIT 1
02 5BY0-372200 RH DOOR LOCK KIT 1
03 5BY0-371001-0BM00 DECO PLATE, LH UPPER DOOR 1 NEBULA BLACK
03 5BY0-371001-0VEQQ DECO PLATE, LH UPPER DOOR 1 PEARL WHITE
03 5BY0-371001-0YDOO DECO PLATE, LH UPPER DOOR 1 LAVA ORANGE
04 5BY0-372001-0BM00 DECO PLATE, RH UPPER DOOR 1 NEBULA BLACK
04 5BY0-372001-0VEQQ DECO PLATE, RH UPPER DOOR 1 PEARL WHITE
04 5BY0-372001-0YDOO DECO PLATE, RH UPPER DOOR 1 LAVA ORANGE
05 5BY0-371002 1
06 5BY0-372002 RH UPPER DOOR PLATE 1
07 5BYV-371006-1000 REAR PANEL, LH SIDE DOOR 1
08 5BYV-372006-1000 REAR PANEL, RH SIDE DOOR 1
09 5BY0-371007 LH DOORNOB 1
10 5BY0-372007 RH DOORNOB 1
11 5BY0-371100 FRAME ASSY., LH DOOR 1
12 5BY0-372100 FRAME ASSY., RH DOOR 1
13 5BY0-372020 RH LOCK HOOK KIT 1
14 5BY0-371020 LH LOCK HOOK KIT 1
15 5BY0-372005 RH UPPER HINGE 2
16 5BY0-371005 LH UPPER HINGE 2
17 5HY0-372032-00001 SLEEVE 8
18 9030-370901-10001 CUSHION RUBBER 2
19 9CR6-321001-00001 PIN SHAFT, GEARSHIFT LEVER 4
20 30802-00607 SPLIT WASHER 6 4
21 30110-420095010 SELF-TAPPING SCREW ST4.2x9.5 6 ST4.2x9.5
22 30110-420160010 SELF-TAPPING SCREW ST4.2x16 6 ST4.2x16
23 8030-040800-00001 NUT CLIP M6 12 M6
24 30006-060016810 BOLT M6x16 12 M6x16
25 30121-060016700 SCREW M6x16 4 M6x16
26 30121-080025700 SCREW M8x25 4 M8x25
27 5BY0-3710A0 LH SIDE DOOR ASSY 1
28 5BY0-3720A0 RH SIDE DOOR ASSY 1
29 30006-080016870 BOLT 8
20

30

30110-420160070

SELF-TAPPING SCREW




® cemoTOo

ZFORCE 950 H.O. Sport
ZFORCE 950 H.O. EX
ZFORCE 1000 Sport R

CF1000SU-E/CF1000SZ-E/CF1000SU-D/CF1000SZ-D

£+

EFARERFH 18ASUTHEILEEREE,
EFRELEENREER N2AS T IEFRE

F38-A OWNER\'S MANUAL(CHINESE)

Item No. Parts Number Parts Name(EN) Qty Specification
01 5BYV-380101-A300-11 OWNERS MANUAL 1




© cFMmoTOo

ZFORCE 950 H.0. Sport
ZFORCE 950 H.O. EX
ZFORCE 1000 Sport R

Owner's Manual

READ THIS This ROV should not be operated by
MANUAL anyone under 16 years of age.
CAREFULLY Passengers under 12 years of age are prohibited.

F38-B OWNER\'S MANUAL (NA&INTERNATIONAL)

Item No. Parts Number Parts Name(EN) Qty Specification
1

01 5BYV-380101-A100-13 OWNERS MANUAL




ZFORCE 1000 SPORT R EPS
(rvn CF1000SU-D)

BHMMATENLHO NPOYTWTE STO PYKDBOLCTBO!

B HeM ConepXMTeA BAXHEA MHDOPMALMA
N0 TexHKe Ge3onacHocTn

F38-C OWNER\'S MANUAL (RUSSIAN)

Item No. Parts Number Parts Name(EN) Qty Specification
01 5BYV-380101-A300-14 OWNERS MANUAL 1




#i#TOWBAR

F40 TOWBAR (BOLT CONNECTION)

Item No. Parts Number Parts Name(EN) Qty Specification
01 30204-102810 NUT M10x1.25 3 M10x1.25
02 5BY0-401100-10000 TRAILER BRACKET ASSY 1
03 30006-102035810 BOLT M10x1.25x35 3 M10x1.25x35
04 5BW1-401106 BOLT, TOWING 1
05 5BY0-401201 STRENGTHENING PLATE, TOWING 1
06 7000-400120 TUBE, TRAILER 1
07 30218-163860 NUT M16x1.5 1 M16x1.5
08 9010-204000 TOWING HITCHBALL ASSY 1 land 7/8"
08 5BW1-401310-10000 TOWING HITCHBALL 1 50MM




ZRBEMIAR FILTER ASSY

'
23

Vi

F41 AIR FILTER ASSY

Item No. Parts Number Parts Name(EN) ty Specification

01 0JYV-110000-4000 AIR FILTER ASSY 1

02 0JYA-110001-30000 AIR FILTER COVER 1

03 0JYA-111000-30000 STEEL BUCKLE 3

04 0JYA-112000-30001 FILTER ELEMENT, AIR FILTER 1

05 0JYV-110000-4000-20 AIL FILTER HOUSING 1

06 30601-114010 CLAMP A14 2 A14
07 0JYV-110000-4000-22 BREATHER HOSE 1

08 30601-116020 CLAMP A16 2 Al16
09 0180-110005 OIL STORAGE HOSE 2

10 9030-000109 SCREW CLAMP, A-TYPE 2 70~90
11 0JYV-110000-4000-21 AIR OUTLET PIPE, AIR FILTER 1

12 30604-380000 CLAMP 2

13 0JYV-110000-4000-23 CONNECTING HOSE 1

14 9010-120007 REAR CUSHION SLEEVE, FUEL TANK 3

15 9010-120310 RUBBER LINER, FUEL TANK 3

16 0JYA-110006-30000 SEAL RING, AIR FILTER 1

17 30006-060020810 BOLT M6x20 1 M6x20
18 6090-040303 1

19 6090-040302 RUBBER DAMPER 1

20 5BY0-000205 AIR INTAKE PIPE, AIR FILTER 1

21 5HY0-260302 CONNECTOR, AIR INLET PIPE 1

22 30006-060035810 BOLT M6x35 3 M6x35
23 30601-117010 CLAMP A17 1 A17




 HSAH/LEFT CRANKCASE ASSY

EO1-1 LEFT CRANKCASE ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 0JWA-011100-20001 LH CRANKCASE ASSY 1
01 0JWA-0111A1 LH CRANKCASE ASSY 1
02 30406-00500 ROLLER NEEDLE P5x11.8 3 P5x11.8
03 0JWA-060001-10000 GEARSHAFT,REVERSE 1
04 0010-080008 1 Dia 8x14
05 0010-080013-0010 BOLT M6x22 2 M6x22
06 0700-022018 SOLID PIN 8x14 1 8x14
07 0010-013006-0010 1
08 0800-011400 NOZZLE VALVE ASSY 1
09 0800-011105 SEAT, BREATHER 1
10 0800-011104 IDLE GEAR SHAFT, BREATHER 2
11 0180-332002-0010 BOLT M8x12.5, FLANGE 1 M8x12.5
12 0010-023305 WASHER 8.5 1 8.5
13 0JWA-011008 1
14 0010-021005 DOWEL PIN 10x14 4 10x14
15 0010-090005-0010 BOLT Méx16 4 M6x16
16 0800-011003 THRUST WASHER, CRANKCASE 1
17 30122-040010850 SCREW M4x10 1 M4x10
18 30499-01700 2 17
19 30400-01704 1 17
20 0JWA-011001-10000 GASKET, CRANKCASE 1
20 0JWA-011001-20000 GASKET, CRANKCASE 1
20 0JWA-011001-30000 GASKET, CRANKCASE 1
21 0130-011109-0010 BOLT M8x60 1 M38x60
22 0800-012400 OIL PRESSURE SWITCH 1
23 0010-060010 WASHER 10 1 10
24 0800-011013-00001 RESTRICTION PLUG 1
25 0180-014010 WIRE CLAMP 1
26 0010-021019-0010 BOLT M6x12 1 M6x12
27 0800-011006-00001 SCREW PLUG 2
28 0JYA-014004 OIL DIPSTICK 1
29 0110-013030 O-SEAL RING 18x3.55 1 18x3.55
30 0180-011006 GASKET 14 4 14
31 0180-011007-0010 BOLT M14x1.5x32 2 M14x1.5x32
32 0800-011300-0004 OIL FILTER ELEMENT 1
33 0130-011400 PLUG, SEAL 1
34 0130-011303 O-SEAL RING 14x1.4 1
35 0040-012006-0010 BOLT M8x50 2 M8X50
36 0800-011200 BREATHER ASSY 1
37 0800-011203 1 15x26x6
38 0800-011201 1
39 30400-01003 BEARING 1 10
40 0800-011202 SHAFT, BREATHER 1
41 0800-011007 CHAIN GUARD 1
42 0030-011006-0010 BOLT M6x105 1 M6x105
43 0010-021014 1 12
44 0180-011500 DRAIN BOLT, MAGNETIC M12X1.5 1 M12x1.5
45 0800-011004 1
46 0800-011005 WASHER 10 1 10
47 30801-01005 1 10
48 0JWA-011004-30000 GASKET, LH CRANKCASE COVER 1
49 0A70-011005-00001 BOLT M6x75 2
50 0JWA-011009 OIL STRAINER 1
51 0JWA-011003-10000 OUTER GASKET, STRAINER 1
52 0JWA-011002 1
53 30017-060022110 BOLT 2
54 30212-060810 CAP-SHAPE BOLT M6 2 M6
55 0800-011102-00021 PLAIN BEARING 1 1 BLUE@THICK
55 0800-011102-00011 PLAIN BEARING 1 1 RED@THIN
56 0800-011103-00021 PLAIN BEARING 2 1 BLUE@THICK
56 0800-011103-00011 PLAIN BEARING 2 1 RED@THIN
57 0800-0111B0-00001 PLAIN BEARING KIT, MAIN SHAFT 1 BLUE
57 0800-0111A0-00001 PLAIN BEARING KIT, MAIN SHAFT 1 RED




H & H/RIGHT CRANKCASE ASSY

E01-2 RIGHT CRANKCASE ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 0010-021018-0010 BOLT M6x55 1 M6x55
02 0180-013208-0010 BOLT M6x45 11 M6x45
03 0JWA-012100-20004 RH CRANKCASE ASSY 1
03 0JWA-0121A1 RH CRANKCASE ASSY 1
04 0JWA-012003 1 14.1x22x1
05 0JWA-012200 OIL DRAIN BOLT M14x1.5 1 M14x1.5
06 0800-011400 NOZZLE VALVE ASSY 1
07 0010-011002 1 25x40x8
08 30400-02501 BEARING 1 25
09 0JWA-012004 1
10 30122-040010850 SCREW M4x10 1 M4x10
11 0800-011003 THRUST WASHER, CRANKCASE 1
12 30400-01704 1 17
13 30499-03000 BEARING 1 5206
14 0180-012006-00001 1
15 0A70-011005-00001 BOLT M6x75 2
16 30304-050440 WASHER 2
17 0GR0-0140A0 SCREW PLUG,RELIEF VALVE ASSY 1
18 30406-00500 ROLLER NEEDLE P5x11.8 3 P5x11.8
19 0180-023002 O-SEAL RING 24x2.5 1 24x2.5
20 0800-012200-20000 GEAR SENSOR 1 KAIDI PLUG
21 0010-090005-0010 BOLT M6x16 2 M6x16
22 01A0-012010-00001 SCREW 1
23 0130-011109-0010 BOLT M8x60 3 M8x60
24 0JWA-012002 GASKET 2, CVT CASE 1
25 0JWA-012001 GASKET 1, CVT CASE 1
26 0700-012003-00002 BOLT 1
27 0010-021005 DOWEL PIN 10x14 2 10x14
28 0800-011007 CHAIN GUARD 1
29 0130-011115-00001 BOLT 1
30 3120015 STEEL BALL 1
31 0700-012603-1000 SPRING, RELIEF VALVE 1
32 0180-332004 O-SEAL RING 19x2.5 1 19x2.5
33 0GR0-014003 SCREW PLUG, RELIEF VALVE 1
34 0010-011008 1 15.8x2.4
35 0JWA-080009-00001 1
36 0800-011102-00021 PLAIN BEARING 1 1 BLUE@THICK
36 0800-011102-00011 PLAIN BEARING 1 1 RED@THIN
37 0800-011103-00021 PLAIN BEARING 2 1 BLUE@THICK
37 0800-011103-00011 PLAIN BEARING 2 1 RED@THIN
38 0800-0111A0-00001 PLAIN BEARING KIT, MAIN SHAFT 1 RED
38 0800-0111B0-00001 PLAIN BEARING KIT, MAIN SHAFT 1 BLUE




CVTA4/CVT CASE ASSY

/P

E01-3 CVT CASE ASSY

Item No. Parts Number Parts Name(EN) ty Specification
1 0JWV-013201-6000 CVT COVER 1
2 0JY0-013201-00002 BOLT, CVT CASE COVER 8
2 0JY0-013201-00003 BOLT, CVT CASE COVER 8
3 0800-021103 CAP, RUBBER WASHER 8
4 0800-021102 RUBBER WASHER 8
5 0JWB-0131A0 CVT CASE 1
6 0JWV-013002-6000 GASKET, CVT COVER 1
7 0010-080013-0010 BOLT M6x22 6 M6x22
8 0010-013010-0010 BOLT M6x50 9 M6x50
9 0JY0-013103 OIL SEAL 32X55X10 1 32X55X10
10 0010-021018-0010 BOLT M6x55 2 M6x55
11 0180-011006 GASKET 14 1 14
12 0180-068001-00100 HOLLOW BOLT M14x1.5 1 M14x1.5
13 0010-060009 1 6
14 0010-021019-0010 BOLT M6x12 1 M6x12
15 0JY0-013102-00011 PLAIN BEARING, CVT 2 RED
15 0JY0-013102-00021 PLAIN BEARING, CVT 2 BLUE
16 0JWV-013202-6000 DRAIN BOLT 1
17 0700-012701 1 10x2




J i #2 41/LEFT CRANKCASE COVER ASSY

E01-4 LEFT CRANKCASE COVER ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 0JWA-014007 1
02 0010-013008-0010 BOLT M6x35 14 M6x35
03 0010-013009-0010 BOLT M6x40 2 M6x40
04 0010-011017-0010 BOLT M6x60 1 M6x60
05 30406-00500 ROLLER NEEDLE P5x11.8 2 P5x11.8
06 0800-014008 SLEEVE, TIGHTENING 1
07 0800-014009-00002 BOLT 1
08 30400-02800 BEARING 1
09 0GRA-014003 O-SEAL RING 48x2.5 1
10 0800-014011-10000 PLUG 1
11 0010-023008-00001 BOLT 6
12 0180-014010 WIRE CLAMP 1
13 0JWA-014403 AIR BAG 1
14 6070-120400 1 Dial4.5
15 0JWA-014401 SUPPORTER, AIR BAG 1
15 0JWA-014401-10000 SUPPORTER, AIR BAG 1
16 0JWA-014402 JOINT,AIR BAG 1
17 30601-108010 CLAMP A8 2 A8
18 0JWA-014404 BREATHER HOSE, AIR BAG 1
19 0110-013030 O-SEAL RING 18x3.55 1 18x3.55
20 0180-080003-10000 HOSE, OVERFILLING 1
21 0180-311004-0020 JOINT, BREATHER HOSE 1
22 0800-014002-00001 FILTER COVER 1
23 0800-014003 O-SEAL RING 63x2.5 1 63x2.5
24 0JWA-014001-10001 IGNITION COVER 1
25 0800-014100-20000 RPM SENSOR 1 KAIDI PLUG
26 0010-090005-0010 BOLT M6x16 1 M6x16
27 0JWA-014003-10000 1
28 0180-014004-00001 BOLT, LEAD HOLDER 2
29 0JWA-014004 DIPSTICK,OIL 1




BiE 2 B4 CYLINDER HEAD COVER NO.1 ASSY

E02-1 CYLINDER HEAD COVER NO.1 ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
1 0800-021002-00001 SEAL RING, CYLINDER HEAD COVER 1
2 0JYV-021001-4000-20 CYLINDER HEAD COVER 1
3 0800-021102-10000 RUBBER WASHER 4
4 0800-021103 CAP, RUBBER WASHER 4
5 0800-021101-10001 BOLT, CYLINDER HEAD COVER 4
6 0JYV-021003-4000 FILLER CAP 1
7 01A0-012003 O-SEAL RING 35x3.5 1 35x3.5




& 4UCYLINDER HEAD NO.1 ASSY

.’(' .’('
B— &

E02-2-V1 CYLINDER HEAD NO.1 ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
1 0800-022002 WASHER 12.3x18.5x0.5 4 12.3x18.5x0.5
2 0800-022600-20000 ROCKER ARM ASSY, AIR EXHAUST 1
3 0800-022506 ADJUST NUT, VALVE CLEARANCE 4
4 0800-022510 ADJUST SCREW, VALVE CLEARANCE 4
5 0800-022001 ROCKER ARM SHAFT 2
6 0JYV-022016-4000 LOCK CLIP, VALVE 8
7 0JYV-022007-4000 UPPER SEAT, VALVE SPRING 4
8 0JYV-022006-4000 VALVE SPRING 4
9 0JYV-022300-4000 OIL SEAL, VALVE 4
10 0JYV-022008-4000 LOWER SEAT, VALVE SPRING 4
11 0JY0-022003-00001 BOLT, CYLINDER 4
12 0060-013021-00002 BOLT M6x85 2 M6x85
13 0010-011700-0010 FLANGE NUT M8 2 M8
14 0180-022003-00001 STUD M8x42 2
15 0JYD-0220A0 CYLINDER HEAD ASSY, FIRST CYLINDER 1
16 0JYV-022100-4000 CYLINDER HEAD ASSY 1
17 0800-022200-00002 GASKET, CYLINDER HEAD 1
18 0JYV-022005-4000 EXHAUST VALVE 2
19 0JYV-022004-4000 INTAKE VALVE 2
20 30132-550160030 SCREW ST5.5x16 1 ST5.5x16
21 0010-021017-0010 BOLT M6x25 2 M6x25
22 0800-022013-10000 THERMOSTAT CAP 1
23 0800-026002 WASHER 20.5x30x0.8 1 20.5x30x0.8
24 0010-022802 SEAL RING 1
25 0800-022011 WASHER 5.3x11x1.5 1 5.3x11x1.5
26 018B-022810 WATER TEMPERATURE SENSOR 1
27 0JWD-170200-7000 SPARK PLUG KIT 1
28 0JYV-022500-4001 SWING ARM, INTAKE 1




AR AU/CYLINDER HEAD NO.1 ASSY

s /
B3— S

E02-2-V2 CYLINDER HEAD NO.1 ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
1 0800-022002 WASHER 12.3x18.5x0.5 4 12.3x18.5x0.5
2 0800-022600-20000 ROCKER ARM ASSY, AIR EXHAUST 1
3 0800-022506 ADJUST NUT, VALVE CLEARANCE 4
4 0800-022510 ADJUST SCREW, VALVE CLEARANCE 4
5 0800-022001 ROCKER ARM SHAFT 2
6 0JYV-022016-4000 LOCK CLIP, VALVE 8
7 0JYV-022007-4000 UPPER SEAT, VALVE SPRING 4
8 0JYV-022006-4000 VALVE SPRING 4
9 0JYV-022300-4000 OIL SEAL, VALVE 4
10 0JYV-022008-4000 LOWER SEAT, VALVE SPRING 4
11 0JY0-022003-00001 BOLT, CYLINDER 4
12 0060-013021-00002 BOLT M6x85 2 M6x85
13 0010-011700-0010 FLANGE NUT M8 2 E]

14 0180-022003-00001 STUD M8x42 2

15 0JYD-0220A0 CYLINDER HEAD ASSY, FIRST CYLINDER 1

16 0JYV-022100-4000 CYLINDER HEAD ASSY 1

17 0800-022200-00002 GASKET, CYLINDER HEAD 1

18 0JYV-022005-4000 EXHAUST VALVE 2

19 0JYV-022004-4000 INTAKE VALVE 2

20 30132-550160030 SCREW ST5.5x16 1 ST5.5x16
21 0010-021017-0010 BOLT M6x25 2 M6x25
22 0800-022013-10000 THERMOSTAT CAP 1

23 0800-026002 WASHER 20.5x30x0.8 1 20.5x30x0.8
24 0010-022802 SEAL RING 1

25 0800-022011 WASHER 5.3x11x1.5 1 5.3x11x1.5
26 018B-022810 WATER TEMPERATURE SENSOR 1

27 0JWD-170200-7000 SPARK PLUG KIT 1

28 0JYV-022500-4001 SWING ARM, INTAKE 1

29 0JYV-022001-4000 SWING ARM SHAFT 2




SEA4UCYLINDER ASSY

E02-3 CYLINDER ASSY

Item No. Parts Number Parts Name(EN) ty Specification

01 0JY0-023004 GUIDE PLATE 2

02 0JY0-023003 TENSION PLATE 2

03 0800-023001-00002 SCREW, TENSIONER PLATE 2

04 0180-023003 GASKET, TENSIONER 2

05 0GS0-023200-00001 TENSIONER ASSY 2

06 0010-021017-0010 BOLT M6x25 4 M6x25
07 0JYA-023001-00001 HEX FLANGE BOLT M6x6 2

08 0JY0-023200-10011 SECOND CYLINDER BODY ASSY 1 MARK 1
08 0JY0-023200-10021 SECOND CYLINDER BODY ASSY 1 MARK 2
09 0800-023002 GASKET, CYLINDER 2

09 0800-023002-00001 GASKET, CYLINDER 2

10 0JY0-023100-10011 FIRST CYLINDER BODY ASSY 1 MARK 1
10 0JY0-023100-10021 FIRST CYLINDER BODY ASSY 1 MARK 2
11 30406-00500 ROLLER NEEDLE P5x11.8 4 P5x11.8
12 0700-011202 2 8.2x1.90




F L 541 /CAMSHAFT OF CYLINDER 1 ASSY

E02-4 CAMSHAFT OF CYLINDER 1 ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
1 0JY0-024100 TIMING CHAIN 1
2 0800-024003-00002 BOLT, TIMING SPROCKET 1
3 0800-024006 TIMING SPROCKET 1
4 0010-021019-0010 BOLT M6x12 1 M6x12
5 0800-024002-00001 DOWEL PIN, SPROCKET 1
6 0800-024004-10000 HOLDING STRIP, CAMSHAFT 1
7 0JYV-024010-4000 CAMSHAFT, FIRST CYLINDER 1




A % 5 /INTAKE MANIFOLD ASSY

E02-5 INTAKE MANIFOLD ASSY

Item No. Parts Number Parts Name(EN) Qty Specification

1 080V-025002-1000 SEAL RING, MANIFOLD 2

2 0JYV-025001-4000-10 MAIN AIR INLET PIPE 1 NO FUEL VAPORIZATION SYSTEM
3 0130-011114-00001 BOLT 4

4 0JYV-025002-4000 SUB AIR INLET PIPE 1

5 0180-331004 O-SEAL RING 64.5x3 1 64.5x3

6 0JYA-025010 CLAMP 54 2

7 0JYV-025003-4000 JOINT HOSE, AIR INLET PIPE 1

8 0JYA-025006 BUSHING 6.2x14x10 1




& E4/CYLINDER HEAD NO.2 ASSY

E02-6-V1 CYLINDER HEAD NO.2 ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
1 0800-022200-00002 GASKET, CYLINDER HEAD 1
2 0JYV-022100-4000 CYLINDER HEAD ASSY 1
3 30132-550160030 SCREW ST5.5x16 1 ST5.5x16
4 0180-013208-0010 BOLT M6x45 1 M6x45
5 0800-022011 WASHER 5.3x11x1.5 1 5.3x11x1.5
6 0800-022013-10000 THERMOSTAT CAP 1
7 0JWD-170200-7000 SPARK PLUG KIT 1
8 0010-022802 SEAL RING 1
9 0800-022700 THERMOSTAT 1
10 0800-022012 SEAT, THERMOSTAT 1
11 30502-028000N 0O-RING 1 28x2.65
12 0800-022014 WASHER 12.2x18x1.5 1 12.2x18x1.5
13 0800-022015-00001 SCREW PLUG M12x1.5 1
14 0JYV-022016-4000 LOCK CLIP, VALVE 8
15 0JYV-022007-4000 UPPER SEAT, VALVE SPRING 4
16 0JYV-022006-4000 VALVE SPRING 4
17 0JYV-022300-4000 OIL SEAL, VALVE 4
18 0JYV-022008-4000 LOWER SEAT, VALVE SPRING 4
19 0800-022002 WASHER 12.3x18.5x0.5 4 12.3x18.5x0.5
20 0800-022001 ROCKER ARM SHAFT 2
21 0800-022506 ADIUST NUT, VALVE CLEARANCE 4
22 0800-022510 ADJUST SCREW, VALVE CLEARANCE 4
23 0010-011700-0010 FLANGE NUT M8 2 M8
24 0180-022003-00001 STUD M8x42 2
25 0JYD-0260A0 CYLINDER HEAD ASSY, SECOND CYLINDER 1
26 0060-013021-00002 BOLT M6x85 2 M6x85
27 0JY0-022003-00001 BOLT, CYLINDER 4
28 0800-022600-20000 ROCKER ARM ASSY, AIR EXHAUST 1
29 0JYV-022500-4001 SWING ARM, INTAKE 1
30 0JYV-022005-4000 EXHAUST VALVE 2
31 0JYV-022004-4000 INTAKE VALVE 2
32 0JYA-026001 CONNECTING PIPE, FRONT & REAR CYLINDER 1
33 30603-125020 CLAMP D25 2 D25




JE5 M E4/CYLINDER HEAD NO.2 ASSY

E02-6-V2 CYLINDER HEAD NO.2 ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
1 0800-022200-00002 GASKET, CYLINDER HEAD 1
2 0JYV-022100-4000 CYLINDER HEAD ASSY 1
3 30132-550160030 SCREW ST5.5x16 1 ST5.5x16
4 0180-013208-0010 BOLT M6x45 1 M6x45
5 0800-022011 WASHER 5.3x11x1.5 1 5.3x11x1.5
6 0800-022013-10000 THERMOSTAT CAP 1
7 0JWD-170200-7000 SPARK PLUG KIT 1
8 0010-022802 SEAL RING 1
9 0800-022700 THERMOSTAT 1
10 0800-022012 SEAT, THERMOSTAT 1
11 30502-028000N 0O-RING 1 28x2.65
12 0800-022014 WASHER 12.2x18x1.5 1 12.2x18x1.5
13 0800-022015-00001 SCREW PLUG M12x1.5 1
14 0JYV-022016-4000 LOCK CLIP, VALVE 8
15 0JYV-022007-4000 UPPER SEAT, VALVE SPRING 4
16 0JYV-022006-4000 VALVE SPRING 4
17 0JYV-022300-4000 OIL SEAL, VALVE 4
18 0JYV-022008-4000 LOWER SEAT, VALVE SPRING 4
19 0800-022002 WASHER 12.3x18.5x0.5 4 12.3x18.5x0.5
20 0800-022001 ROCKER ARM SHAFT 2
21 0800-022506 ADJUST NUT, VALVE CLEARANCE 4
22 0800-022510 ADIUST SCREW, VALVE CLEARANCE 4
23 0010-011700-0010 FLANGE NUT M8 2 M8
24 0180-022003-00001 STUD M8x42 2
25 0JYD-0260A0 CYLINDER HEAD ASSY, SECOND CYLINDER 1
26 0060-013021-00002 BOLT M6x85 2 M6x85
27 0JY0-022003-00001 BOLT, CYLINDER 4
28 0800-022600-20000 ROCKER ARM ASSY, AIR EXHAUST 1
29 0JYV-022500-4001 SWING ARM, INTAKE 1
30 0JYV-022005-4000 EXHAUST VALVE 2
31 0JYV-022004-4000 INTAKE VALVE 2
32 0JYA-026001 CONNECTING PIPE, FRONT & REAR CYLINDER 1
33 30603-125020 CLAMP D25 2 D25
34 0JYV-022001-4000 SWING ARM SHAFT 2




S M3 4/CAMSHAFT OF CYLINDER 2 ASSY

E02-7 CAMSHAFT OF CYLINDER 2 ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
1 0JY0-024100 TIMING CHAIN 1
2 0800-024003-00002 BOLT, TIMING SPROCKET 1
3 0800-024006 TIMING SPROCKET 1
4 0800-024001-00001 DOWEL PIN, SPROCKET 1
5 0JYV-027010-4000 CAMSHAFT, SECOND CYLINDER 1
6 0010-021019-0010 BOLT M6x12 1 M6x12
7 0800-024004-10000 HOLDING STRIP, CAMSHAFT 1




JF& 2 24/ CYLINDER HEAD COVER N0.2 ASSY

E02-8 CYLINDER HEAD COVER NO.2 ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 0800-021002-00001 SEAL RING, CYLINDER HEAD COVER 1
02 0800-021001 CYLINDER HEAD COVER 1
03 0800-021102-10000 RUBBER WASHER 4
04 0800-021103 CAP, RUBBER WASHER 4
05 0800-021101-10001 BOLT, CYLINDER HEAD COVER 4




E03B RHEHILEEPS)MAGNETO ASSY(EPS)

2

i'(ﬁrr(

R e CEERNY
el

E03 MAGNETO ASSY.(EPS)

Item No. Parts Number Parts Name(EN) Qty Specification
01 0800-032000-60000 MAGNETO STATOR ASSY. 1
02 0800-030001-00001 BOLT M6x35 3
03 30102-080020820 INNER HEX SCREW M8x20 6 M8x20
04 0JYA-031000-40000 MAGNETO ROTOR ASSY. 1
05 0180-091200 OVERRIDING CLUTCH 1




B0 47 % 41 CRANKSHAFT ASSY & PISTON

e

-

EO4 CRANKSHAFT & CONNECTING ROD & PISTON ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
1 0JYA-041000-20010 CRANKSHAFT 1 MARK A
1 0JYA-041000-20020 CRANKSHAFT 1 MARK B
2 0JY0-041000-10010 CONNECTING ROD 2 MARK1
2 0JY0-041000-10020 CONNECTING ROD 2 MARK2
3 0JYD-0400A0 PISTON RING KIT 2
4 0JYV-040002-4000-Q0-00001 PISTON 2 MARK 1
4 0JYV-040002-4000-Q0-00002 PISTON 2 MARK 2
5 0800-040002 PISTON PIN 2
6 0GQ0-041202 BOLT, CONNECTING ROD 4
7 0180-040007 WOODRUFF KEY 1
8 0800-040005 CIRCLIP, PISTON PIN 4
9 0JY0-040003-00012 PLAIN BEARING, CONNECTING ROD 4 RED
9 0JY0-040003-00022 PALIN BEARING, CONNECTING ROD 4 BLACK
9 0JY0-040003-00032 PALIN BEARING, CONNECTING ROD 4 YELLOW




CVTEHU/CVT ASSY

E05-V2 CVT ASSY

Item No. Parts Number Parts Name(EN) Qty Specification

01 0JWA-055000-10000 TOOTHED DRIVE BELT 1

02 0JYA-052000-10000 DRIVEN PULLEY ASSY 1

03 0JY0-050001-00001 BOLT, DRIVE PULLEY 1

03 0GSV-050001-4000 BOLT, DRIVE PULLEY 1

04 0JYA-051000-30000 DRIVE PULLEY ASSY 1

05 0JYA-051013-10001 NUT, DRIVE PULLEY 1

06 0JYA-051006-10000 THRUST COLLAR 1 CVtech
07 0JYA-051004-10000 NYLON PARTS, THRUST DISC 3

08 0JYA-051001 WEIGHT ROLLER 6 20G
09 0GR0-051005 NYLON PROTECTOR, WEIGHT ROLLER 6 CVtech
10 0JYA-051100 MOVING PLATE ASSY, DRIVE PULLEY 1 CVtech
11 0JY0-051002 SPRING,DRIVE PULLEY 1 CVtech
12 0GR0-051009-10000 NYLON WASHER 1

13 0GR0-051011 STEEL WASHER 1 CVtech
14 0GR0-051001 SPRING SEAT 1 CVtech
15 0GR0-051400-10000 BEARING 1

16 0JYA-051200-10000 DRIVE PULLEY STATIONARY SHEAVE 1

17 0JYA-052100-10000 FIXED SHEAVE, DRIVEN PULLEY 1

18 0JYD-052001 NYLON WASHER 1

19 0GR0-0522A0 SLIDING FLANGE ASSY 1 CVtech
20 0GR0-052005 NYLON BLOCK 3 CVtech
21 0GR0-052006 SCREW 3 CVtech
22 0GR0-052001 SPRING, DRIVEN PULLEY 1 CVtech
23 0GR0-052003 TAPER KEY 1 CVtech
24 0GR0-052002 CAM PLATE 1 CVtech
25 0GR0-052004 CIRCLIP 1 CVtech
26 0GR0-050001-00001 1

27 0JYA-0512A0 THRUST DISC SERVICE KIT 1




BEREAS (1) TRANSMISSION SYSTEM (1)

E06-1 TRANSMISSION SYSTEM (1)

Item No. Parts Number Parts Name(EN) Qty Specification

01 0800-060004-10000 MAIN SHAFT, GEARSHIFT 1

02 0JY0-060001-00002 NUT, MAIN DRIVE SHAFT 1

03 0800-060003 INTERMEDIATE GEAR, REVERSE 1

04 30402-02500 NEEDLE BEARING 1 K25x29x10
05 0180-061007-0050 CIRCLIP 25 1 25

06 30801-02905 2 29

07 0800-061009 GEAR, PARKING 1

08 0800-061007 CIRCLIP 29 4 29

09 0800-061001 DRIVEN SHAFT 1

11 30402-02402 NEEDLE BEARING 3 24

15 0800-061003 WASHER 24.5x33.5x1 1 24.5x33.5x1
17 0800-061002 WASHER 17.5x32x1 1 17.5x32x1
18 0JWA-061000-30000 GEARSHIFT DRIVEN SHAFT 1

19 0GR0-061009-00001 WASHER 25x34x1.5 2 25x34x1.5
20 0JWA-0610A0-30000 DRIVEN GEAR ASSY 1

21 0JWA-0610B0-30000 GEARSHIFT GEAR ASSY 1




KEZERY (2) TRANSMISSION SYSTEM (2)

E06-2 TRANSMISSION SYSTEM (2)

Item No. Parts Number Parts Name(EN) ty Specification
01 0800-0622B0-00001 DRIVEN BEVEL GEAR 1
02 0JYA-062104 BOLT M8x28 8 M8x28
03 30001-060014810 BOLT M6x14 1 M6x14
04 7020-150400 SPEED SENSOR 1
05 0800-062208 SEAT, SPEED SENSOR 1
06 30102-050012810 SCREW M5x12 2 M5x12
07 0800-062209 PLATE, SPEED SENSOR 1
08 0800-062204 OIL SEAL 35x50x7 1 35x50x7
09 0800-062205 O-SEAL RING 25x2 2 25x2
10 0800-062203-0004 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.5 1 T=0.5
10 0800-062203-0003 ADIUSTING GASKET, DRIVEN BEVEL GEAR T=0.4 1 T=0.4
10 0800-062203-0002 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.3 1 T=0.3
10 0800-062203-0001 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.2 1 T=0.2
10 0800-062203 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.1 1 T=0.1
11 0800-062202-10001 DRIVEN BEVEL GEAR BEARING SEAT 1
12 0180-062205 O-SEAL RING 88x2.5 1 88x2.5
13 30499-02501 BEARING 1 25
14 0800-062206 STOPPER NUT, BEARING 1
15 30499-03501 BEARING 1
16 0JWA-062301-10001 1
17 30400-02501 BEARING 1 25
18 0180-060008 1
19 0JWA-062302 OIL SEAL 35x61x9(14) 1 35x61x9
20 0JWA-062300-10001 FRONT OUTPUT SHAFT ASSY 1
21 0GQO0-060100 FRONT OUTPUT BUSHING ASSY 1
22 0GR0-062204 WASHER 10x27.5x4 2 10x27.5x4
23 0JWA-060002-00001 LOCK NUT, BEVEL GEAR 2
24 0180-061007-0050 CIRCLIP 25 2 25
25 0800-062102 OUTPUT DRIVEN GEAR 1
26 0JYA-062102-00001 LOCK NUT, BEVEL GEAR 1 M10x1.25x30
27 0JYA-062103 BEARING SEAT,DRIVE BEVEL GEAR 1
28 0180-062104-0010 LIMITATOR, BEARING 2
29 30124-080025810 SCREW M8x25 4 M8x25
30 0110-041007 1 28x68x18
31 0JYV-062101-1E00-Q0-00001 ADJUSTING WASHER, DRIVE BEVEL GEAR 1 t=1.400-1.449
31 0JYV-062101-1E00-Q0-00002 ADJUSTING WASHER, DRIVE BEVEL GEAR 1 t=1.450-1.499
31 0JYV-062101-1E00-Q0-00003 ADJUSTING WASHER, DRIVE BEVEL GEAR 1 t=1.500-1.549
31 0JYV-062101-1E00-Q0-00004 ADJUSTING WASHER, DRIVE BEVEL GEAR 1 t=1.550-1.599
31 0JYV-062101-1E00-Q0-00005 ADJUSTING WASHER, DRIVE BEVEL GEAR 1 t=1.600-1.649
32 0JYA-0622B0-00002 BEVEL GEAR ASSY 1
33 0JYA-060100 COUPLER ASSY., REAR TRANSMISSION OUTPUT 1




HEBERS (3) TRANSMISSION SYSTEM (3)

—_————————————,

E06-3 TRANSMISSION SYSTEM (3)

Item No. Parts Number Parts Name(EN) Qty Specification
01 0800-063000 SHIFT FORK ASSY 1
02 0800-063001-00001 SWING ARM, PARKING 1
03 30801-01205 3 12
04 0800-063003 SHIFT FORK, LH 1
05 0180-063003-0050 FORK SPRING, THIN 1
06 0800-063002 SHAFT, SHIFT FORK 1
07 0800-063004 SHIFT FORK, RH 1
08 0180-063005-0050 FORK SPRING, THICK 1
09 0180-063006-0010 SPRING SEAT 1
10 0JWA-065002-20001 SHIFT SECTOR GEAR 1
11 0010-021017-0010 BOLT M6x25 3 M6x25
12 0010-080012-0010 BOLT M6x32 1 M6x32
13 0180-065002 1 SD15x25x5
14 0JWA-065101-20000 1
15 0GRO0-065003 METAL GASKET, SECTOR GEAR 1
16 0010-013008-0010 BOLT M6x35 1 M6x35
17 0180-065206-00001 WASHER 6.2x22x2 1
18 0180-065205-0010 TORSION SPRING, DRIVEN SECTOR GEAR 1
19 0180-065204-0050 GASKET 13.5x22x1 1 13.5x22x1
20 0180-065203 DRIVEN SECTOR GEAR 1
21 0180-065202-0050 1
22 0180-065201-0010 WASHER, DRIVEN SECTOR GEAR 1
23 0180-065200 DRIVEN SECTOR GEAR ASSY 1
24 0180-065100-10002 DRIVE SECTOR GEAR 1
25 0800-064003 CAM, PARKING 1
26 0800-064002 PIN SHAFT 1
27 0800-064001-10000 SHIFT DRUM 1
28 0180-064004-0050 SPRING, GEAR CONTACTOR 1
29 0180-064003-0050 GEAR CONTACTOR 1
30 0180-064001-0010 LIMIT GASKET 1
31 0180-064002-00001 LOCK SCREW T25 1
32 0800-064000-10000 DRUM ASSY, GEARSHIFT 1
33 0JWA-068000 BOLT ASSY SHIFT LIMIT 1
34 0800-068001-00001 SPRING SEAT, GEARSHIFT LIMIT 1
35 0JWA-068004 1 12.2x18x3
36 0180-068003-0050 SPRING, LIMIT 1
37 3120003 1 38"
38 0JWA-068002 BOLT,GEARSHIFT LIMIT 1
39 0JWA-068003 1 18.2x25x1.5
40 0180-311004-0020 JOINT, BREATHER HOSE 1




MR A/OIL PUMP ASSY

/P

E07-1 OIL PUMP ASSY

Item No. Parts Number Parts Name(EN) ty Specification
01 30801-01005 2 10
02 0800-011005 WASHER 10 2 10
03 0800-070006-1000 IDLE GEAR, OIL PUMP 1
04 0800-070005 GEAR, OIL PUMP 1
05 30406-00402 ROLLER NEEDLE P4x21.8 1 P4x21.8
06 0010-030002-00001 BOLT 3
07 0JWA-070003 1
08 0800-070002 OUTER ROTOR, OIL PUMP 1
09 0800-070001 INNER ROTOR, OIL PUMP 1
10 0JWA-070004 SHAFT,OIL PUMP 1
11 30406-00400 ROLLER NEEDLE P4x15.8 1 P4x15.8




Hi % &4/0IL COOLING ASSY

E07-2 OIL COOLING SYSTEM

Item No. Parts Number Parts Name(EN) ty Specification
01 0JWA-071300 OIL COOLER 1
02 0180-011007-0010 BOLT M14x1.5x32 2 M14x1.5x32
03 0180-011006 GASKET 14 4 14
04 0JWA-071001 BASE SEAT, OIL COOLER 1
05 0JYA-071100 OIL INLET PIPE, OIL COOLER 1
06 0JYA-071200 OIL OUTLET PIPE, OIL COOLER 1
07 0JYA-071001-00001 WATER OUTLET PIPE 1, OIL COOLER 1
08 30603-125020 CLAMP D25 4 D25
09 0JYA-071401 WATER OUTLET BIPASS 1
10 0JYA-071008-20000 WATER OUTLET PIEP 2, OIL COLLER 1
11 0JYA-071007 CLIP, WATER PIPE 1
12 0010-023008-00001 BOLT 4
13 0JWA-071002-10000 WATER INLET HOSE, OIL COOLER 1
14 30502-017000F O-RING 17x2.5 2 17x2.5
15 30006-103020810 BOLT M10x20 2 M10x20
16 0JYA-023001-00001 HEX FLANGE BOLT M6x6 1
17 0700-011202 1 8.2x1.90
18 0JYA-07100Z-40002 OIL COLLER SUB ASSY 1
19 C3H0-073002 CLAMP D25.6 2
20 0JWA-071400 1
21 0180-014010 WIRE CLAMP 1




E08 7AGR4IWATER PUMP ASSY

Vid

EO8 WATER PUMP ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 0JWA-080002 1
02 30406-00404 ROLLER NEEDLE 1
03 0800-011005 WASHER 10 1 10
04 30408-01000 BEARING 1 10
05 0110-080005 1 10x20x5
06 0JWA-081000 WATER SEAL ASSY 1
07 0JWA-080008 WATER PUMP SHAFT 1
08 0JWA-080005 1
09 0JWA-080003 IMPELLER, WATER PUMP 1
10 0JWA-080007-00001 BOLT 1
11 0JWA-080004 SEAL RING, WATER PUMP COVER 1
12 0JWA-080006-10000 1
13 0010-060012-0010 BOLT M6x30 5 M6x30
14 01A0-013005 1 13x2
15 0010-060009 1 6
16 0JWA-082000 OUTLET PIPE ASSY., WATER PUMP 1
17 0010-021019-0010 BOLT M6x12 1 M6x12
18 0JWA-080001 1
19 0800-011202 SHAFT, BREATHER 1




E09 #ZZIRSUSTARTING SYSTEM

E09 STARTING SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification

01 30401-03000 NEEDLE BEARING 1 30

02 0800-090001-00002 DRIVEN GEAR 1

03 0800-090002 MIDDLE GEAR 1

04 0800-011202 SHAFT, BREATHER 2

05 0800-090003 DUAL GEAR 1

06 0800-091000 STARTING MOTOR 1

06 0800-091000-10000 START MOTOR ASSY 1

07 0010-080013-0010 BOLT M6x22 2 M6x22




E29 KRB FBVENGINE GASKET SET

Zm®

E29 ENGINE GASKET SET

Item No. Parts Number

Parts Name(EN)

Specification

01 0JYA-0000A0-00002

ENGINE WASHER KIT




E30 i RO RERRFIENGINE OILSEAL&O-RING SET

Jiw

E30 ENGINE OIL SEAL &0O-RING SET

Item No. Parts Number Parts Name(EN) Qty Specification
1

01 0JYA-0000A1 ENGINE OIL SEAL & O-RING SET




